CITY OF
AT YOUR SERVICE

CITY OF SALEM, OREGON
DEPARTMENT OF PUBLIC WORKS
WILLOW LAKE WATER POLLUTION CONTROL
FACILITY

2023

BIOSOLIDS PROGRAM

ANNUAL REPORT

Reporting Period: January 1, 2023 - December 31, 2023

PREPARED FOR
OREGON DEPARTMENT OF ENVIRONMENTAL QUALITY

NPDES Permit Number 101145



Section 1
Table of Contents

Section 2
City & Contractor
Information

Section 3
Certification Statements

Section 4
2023
Annual Biosolids Report

Section 5
Tables

Section 6
Application Site Reports

Section 7
Updated Biosolids Spill Plan




Section 2:

City of Salem & Contractor Information




CITY OF SALEM AND CONTRACTOR INFORMATION

Name and address of person(s) performing biosolids reuse activities for Willow Lake
Water Pollution Control Facility:

Willow Lake Water Pollution Control Facility
5915 Windsor Island Road North
Salem, OR 97303

Contacts: Jue Zhao, Wastewater Division Manager Phone: 503-588-3480
Patrick Kavan, Biosolids Supervisor Phone: 503-385-7711
Horner Enterprises Inc Service: Summer Mid
Distance Hauling
Cake Application
PO Box 442 Contact: Jay Horner

Sweet Home OR 97386 Phone: 541-600-7344




January 10, 2024

Jay Horner

Horner Enterprises

P.O. Box 442

Sweet Home, Or 97386

SUBJECT: Biosolids Program Certification Statement Signatures
Dear Jay:

The City of Salem is required to submit an annual report to the Environmental Protection
Agency and the Department of Environmental Quality describing biosolids activities throughout
the year. This annual report requires signed certifications for pathogen reduction and vector
attraction reduction from Willow Lake Wastewater Treatment Plant, the preparer of biosolids,
and signed certifications for site management practices from Horner Inc, the applier of
biosolids.

Please sign the enclosed site management certification form and return the signed form (either
by mail or email) on or before January 18, 2024, so that I can have the annual report ready for
the City’s review by the end of the month.

Your cooperation is appreciated. Please let me know if you have any questions or comment. I
can be reached directly at 503-385-7711 or at pkavan@cityofsalem.net.

Sincerely,

J Ck(t/\,L((/L/ r<a,'\;‘c‘vu\,

Patrick Kavan
Biosolids Supervisor
Enclosure: Certification Statement

cc: File



Certification Statements for Site Management Requirements

Class B blosolids are subject to management practice restrictions specified In 503,14, These
requirements are consistent with Salem’s DEQ approved site authorization ahd management
plan conditions. Site restrictions [(503.32 (b)(5)] are met by limiting public access and
controlling agricultural practices. In addition, records of cumulative metals additions are
maintained under 503.13(a)(2)(I) to assure that regulated trace Inorganic pollutant additions do

not exceed 503.13(b)(2), Table 2 limits.

Monitoring of biosollds produced after January 1, 2023, reveals poliutant concentrations fall well
within 503.13(b)(3), Table 3 limits. Records of all biosolids applied to the sites have been
malntained by both the City and the biosolids applicator Horner Enterprises Inc. Presently zinc Is
the limiting metal and the calculated site life at current application rates Is approximately 436

years,

The following certification statements are required from the biosolids transporter and applicator,
Horner Enterprises Inc :

"I certify, under penalty of law, that the site management practices in 503.14 and the site
restrictions in 503.32(b)(5) have been met. This determination has been made under direction
and supervision of the City of Salem in accordance with the system designed to ensure that
qualified personnel properly gather and evaluate the information used to determine that the
management practices and site restrictions have been met. I am aware that there are
slgnificant penalties for false cettification including fine and Imprisonment.”

jw\o/;)s‘»*/ /-0 -2

Name (Representing Horner Enterptises Inc.) Date

I certify, under penalty of law, that the requirements to obtain information in 503,12(e)(2)
have been met for each site on which bulk Class B biosolids (sewage sludge) are applied. This
determination has been made under direction and supervision of the City of Salem in
accordance with the system designed to ensure that qualified personnel properly gather and
evaluate the Information used to determine that the requirements to obtain Information have
been met. T am aware that there are significant penalties for false certification Including fine

and imprisonment.”

-:S—co} }4"‘——’ /7024

Name (Representing Horner Enterprises Inc.) Date




Section 3:

Signed Certification Statements




2023
CERTIFICATION STATEMENT: CITY OF SALEM

1. Facility Identification

Facility Name: Willow Lake Water Pollution Control Facility
Ownership: City of Salem, Oregon (Municipality)
Address: 5915 Windsor Island Road North
Salem, OR 97303
Telephone Number: (503) 588-6380
Facility Contacts: Jue Zhao

Wastewater Services Division Manager

Patrick Kavan
Biosolids Supervisor

Ownership Director: Mr. Brian Martin
Public Works Director
555 Liberty St. SE, Room 325
Salem, OR 97310-3503
(503) 588-6008

Reporting Period: January 1, 2023 - December 31, 2023
NPDES Permit Number: 101145 (Renewed on November 18, 2004)
Facility Status: Preparer of Biosolids
Biosolids Production: 2,791.40 Dry Tons

2532.32 Metric Tons
Final Utilization Method: Land Application by Preparer and Contractor
Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gather and evaluate the information submitted. Based on my inquiry of the person or
persons directly responsible for gathering the information submitted, it is to the best of my
knowledge and belief, true, accurate, and complete. I am aware that there are significant penalties
for submitting false information.

ﬂ//‘ - /1 /2 oL\l
Jue Zhao Date Signed
Wastewater Services Division Manager

Dzl Vo Ebiuony 25 2024

Patrick Kavan Date Signed
Biosolids Supervisor




Certification Statements for Site Management Requirements

Class B biosolids are subject to management practice restrictions specified in 503.14. These
requirements are consistent with Salem’s DEQ approved site authorization and management
plan conditions. Site restrictions [(503.32(b)(5)] are met by limiting public access and
controlling agricultural practices. In addition, records of cumulative metals additions are
maintained under 503.13(a)(2)(I) to assure that regulated trace inorganic pollutant additions do
not exceed 503.13(b)(2), Table 2 limits. Monitoring of biosolids produced after January 1, 2023,
reveals pollutant concentrations fall well within 503.13(b)(3), Table 3 limits. Records of all
biosolids applied to the sites have been maintained by both the City and the biosolids
applicator. Presently zinc is the limiting metal and the calculated site life at current application
rates is approximately 436 years.

The following certification statements are required from the biosolids applicator, City of Salem,
Willow Lake Water Pollution Control Facility (WLWPCF).

I certify, under penalty of law, that the site management practices in 503.14 and the site
restrictions in 503.32(b)(5) have been met. This determination has been made under direction
and supervision of the City of Salem in accordance with the system designed to ensure that
qualified personnel properly gather and evaluate the information used to determine that the
management practices and site restrictions have been met. I am aware that there are
significant penalties for false certification including fine and imprisonment.”

) f - I
‘/C\//LM&' KI‘JZ‘“’"" Janmary 26, e |

Patrick Kavan, Biosolids Supervisor Date

"I certify, under penalty of law, that the requirements to obtain information in 503.12(e)(2)
have been met for each site on which bulk Class B biosolids (sewage sludge) are applied. This
determination has been made under direction and supervision of the City of Salem in
accordance with the system designed to ensure that qualified personnel properly gather and
evaluate the information used to determine that the requirements to obtain information have
been met. I am aware that there are significant penalties for false certification including fine
and imprisonment.”

Y. & A
Al

o A" . —_— .
S \{4&\) N\ \\C""""’ﬁw 2 {/l 2072 4

Patrick Kavan, Biosolids Supervisor Date



Certification Statement for Pathogen and VAR Requirements

POTW Willow Lake Water Pollution Control Facility
Source Name: Anaerobically Digested Dewatered Biosolids
Source Period: 01-Jan-2023 to 31-Dec-2023

I certify, under penalty of law, that the information used to determine compliance with the
Class B Pathogen Reduction requirements in 40 CRF part 503.32(b)(3) Appendix B, PSRP
Condition 3-(anaerobic digestion) and the Vector Attraction Reduction requirements in 40 CRF
part 503.33(b)(2)-(anaerobic digestion) was prepared under my direction and supervision in
accordance with the system designed to ensure that qualified personnel properly gathered and
evaluated this information.

l/ cg/%\f%(“‘“ K(L\wa \]ZWVMV\i °‘2(_O i 20T 1
\J

Patrick Kavan, Biosolids Supervisor Date

I certify, under penalty of law, that all Class B biosolids land applied have met the above-
mentioned Pathogen and Vector Attraction Reduction requirements. I also certify that all Class B
biosolids were land applied at agronomic rates. I am aware that there are significant penalties
for false certification including the possibility of fine and imprisonment.

—

()1 0 | o
?{‘_/{“‘k‘ K&Zw Jaub;,u*‘,/‘j 206, e 21

J

Patrick Kavan, Biosolids Supervisor Date



Section 4:
2023 Annual Biosolids Report




State of Oregon DEQ use only
Department of Environmental Quality
700 NE Multnomah St. Suite 600, Portland, OR 97232

DEQ Wastewater Solids and Biosolids Annual Report

veparimentot Pt |: Wastewater solids production and disposition

A. REPORTING PERIOD
1. | This report is for biosolids produced during the calendar year:2023
B. PERMIT INFORMATION

Permit Type (select one): [W] NPDES or [ WPCF DEQ File No.:78140
DEQ Permit No.:101145 EPA Permit No.:

C. FACILITY INFORMATION
1. |Legal name of facility:Willow Lake Water Pollution Control Facility

Physical address

2. [Street Address:5915 Windsor Island Rd N

City:Salem State:Oregon Zip code: 97303
Mailing address [H] Same as physical address.
3. |[Mailing Address:
City: State: Zip code:

Facility Type (check all that apply)

[H] Major or Tier 1 facility (design flow of | mgd or greater, or serving a population of 10,000 or greater)
[] Minor or Tier 2 facility (design flow less than 1 mgd or serving a population less than 10,000)

4. |[C] Class I wastewater treatment facility (i.e., facility with a pre-treatment program)

[] Biosolids only facility

] Lagoon treatment system

[] Other, please specify:

D. CONTACT INFORMATION

Responsible official
Name: Jue Zhao Title: Wastewater Plant Manager
L. [Email Address:jzhao@cityofsalem.net Telephone:503-588-6380
Mailing Address:5915 Windsor Island Rd N
City:Salem State:Oregon Zip code:97303
Biosolids contact [ | Same as responsible official
Name:Patrick Kavan Title:Biosolids Supervisor
2. |Email Addl‘CSSSpkavan@cityofsalem.net Telephone: 503-385-7711
Mailing Address: 5915 Windsor Island Rd N
City:Salem State:Oregon Zip code:97303

Wastewater solids and biosolids annual report / Part I: Wastewater solids production and disposition
v. 10-26-2018 Page 1



E. WASTEWATER SOLIDS RECEIVED
Please indicate if yod received wastewater solids or hauled from other facilities for processing.

Did you receive wastewater solids or hauled waste from other facilities?
{Ifyou received unprocessed wastewater solids, please list sources below. All weight values should be reported in US
tons. (US ton= 2,000 Ibs) Attach additional pages if necessary.

[]Yes [HNO

- Units (choose one) % solids
: [ septage [] sludge [] gallons [] wet tons [_] dry tons 0.00%
[] septage [ ]sludge [] gallons [] wet tons [ ] dry tons 0.00%
[ septage [ ] sludge [] gallons [] wet tons [] dry tons 0.00%
[ septage [ ]sludge [] gallons [] wet tons [] dry tons 0.00%
[ septage [] sludge [] gallons [] wet tons [] dry tons 0.00%

F. WASTEWATER SOLIDS TREATMENT PROCESSES

, Piease mdlcate the sohds treatment processes used at your faclhty (mark all that apply)

Thlckemng technology

(B Gravity [] Aerobic digestion
[ DAF [H] Anaerobic digestion
[] Centrifugation [] Lime stabilization
L [H] Other: Rotating Drum Thickner  |[_] ATAD

[] Composting

[] Thermal

[]Lagoon

[] Other:

Stabllxzatxon Technology

I:] Belt press
[] Plate and frame press

[] Screw press
[E] Centrifuge
[] Vacuum filter
[] Drying beds
[] Heat drying
[] Other:

Dewatermg technology

Dry tons = wet tons x %solids

Dry tons =

(gal x %solids x 8.34)
100

x0.0005

G. WASTEWATER SOLIDS DISPOSITION

Please indicate how wastewater solids were managed at your facility. Please specify reportmg
units. All welght values should be repon‘ed m US tons. US ton.= 2,000 Ibs

% solids

Quantlty (choose one)

Disposition of wastewater solids .

|[M] Treated and land applied, sold, or given-away as Gallons Wet tons Dry Tons

1 S Lo .
- biosolids or biosolids-derived products 2556.77 23.06%
5 [] Sent to landfill. Gallons Wet tons Dry Tons

Name: 0.00%
. [] Sent to another permitted facility for treatment. Gallons Wet tons Dry Tons
3
- | Name: 0.00%
4 |[H] Long-term storage at treatment facility (e.g., lagoon, Gallons Wet tons Dry Tons

’ drying bed, etc.)* 234.63 22.15%
5 [] Other. Gallons Wet tons Dry Tons

' Please specify: 0.00%

* If you operate a lagoon system and do not have accurate data on the quantity of solids in your lagoon, please check the
box for long-term storage, but you may leave the quantity and other information blank.

Wastewater solids and biosolids annual report / Part I: Wastewater solids production and disposition

v. 10-26-2018 Page 2




H. LAGOON SYSTEM OPERATION and MAINTENANCE

The following section is required for facilities that operate wastewater treatment lagoons.

. | A survey of wastewater solids have been completed within the last year: []Y  [H] N

. |In what year were solids last removed from the lagoon:

When do you estimate the next solids removal? Select only one of the following:

[] Within the next calendar year
[] Within the next 5 years
[] Greater than 5 years from present

I. SIGNATURE OF LEGALLY AUTHORIZED REPRESENTATIVE

I certify that the information in this report is true and correct to the best of my knowledge and belief. Information
and records used or referenced with this report will be maintained and made available to the Oregon Department of
Environmental Quality on request.

e

— o Wastewater Plant Manager > /2 /;/0 Y

Signature Title Date

Print Name: Jue Zhao

Wastewater solids and biosolids annual report / Part I: Wastewater solids production and disposition
v. 10-26-2018 Page 3




State of Oregon
Department of Environmental Quality DEQ use only
700 NE Multnomah St. Suite 600, Portland, OR 97232

LI Wastewater Solids and Biosolids Annual Report

Stato of Oregon
oepanmentol P art |I: Biosolids production and quality
Quailly
Part Il: Must be completed by facilities that produced Class A or Class B biosolids for land
application, or sold or gave away biosolids derived products for distribution and marketing.
Please specify quantity (in dry US tons) of finished biosolids stored or produced at your facility.
Class A Class B
1. [Produced during reporting period 0 27914
Total biosolids production 0 2791.4
Please indicate how finished biosolids were managed (i.e., land applied, sold, stored, or other).
Class A Class B
Land applied in bulk to agricultural land 2556.77
Land applied in bulk to forest land
Land applied in bulk to reclamation site
Land applied in bulk to a public contact site (e.g., park, roadside golf course)
4 Sold or given away as feedstock for a biosolids-derived product
Sold or given away in bags or other containers
Carried-over into next year (i.e., onsite storage) 234.63
Sent to landfill
Other, please specify:
Total biosolids disposition (add above lines) 0 2791.4

Wastewater solids and biosolids annual report / Part II: Biosolids production and quality
v. 10-26-2018 Page 4



K. BIOSOLIDS SAMPLING

Monitoring frequency

[] Once per year

[] Once per quarter
(four times per year)

Select your facility’s minimum regulatory monitoring frequency (select only one box):

(B8] Once per 60 days
(six times per year)

[] Once per month
(12 times per year)

Metric tons

<290

290 > 1,500

1,500 > 15,000

>15,000

US Tons

Sample type
- Annual
|- Quarterly
|- 60 days
- Monthly

Ciass

<319

Provide details on compliahce sampling.

319> 1,650

Processes

(select all that apply)

1,650 > 16,500

> 16,500

|  Sampling date

Pollutants

Nutrients

[T] Aerobic dig. 1 Air-dried [} Alkaline stabil.
L1A [@] Anaerobic dig. [[] Heat dried [7] Soil prod/blend January 2023 | January
60 days [E B 2023
] Compost [7] Lagoon [[] Other
[7 Aerobic dig. [] Air-dried [T] Alkaline stabil.
1A
Click Arrow B [ Anaerobic dig. ["] Heat dried {77 Soil prod/blend
[7] Compost [] Lagoon ] Other
[] Aerobic dig. [] Air-dried [] Alkaline stabil. _ .
60 days [Ii]j g [ Anaerobic dig. [] Heat dried [71 Soil prod/blend March 2023 1\%120;1
[ Compost [7] Lagoon [T] Other
[]A [ Aerobic dig. [7] Air-dried [7] Alkaline stabil.
Click Arrow B ] Anaerobic dig. [] Heat dried [1 Soil prod/blend
[] Compost [] Lagoon [[] Other
[]A [T] Aerobic dig. [ Air-dried [] Alkaline stabil. Mav 2023 | Mav 2023
60 days @ B [@ Anaerobic dig. [} Heat dried [] Soil prod/blend Y Y
. [ Compost [1 Lagoon ] Other
[] Aecrobic dig. (] Air-dried (] Alkaline stabil.
Click Arrow % g ] Anaerobic dig. [] Heat dried {71 Soil prod/blend
[] Compost [ Lagoon [] Other
] Aerobic dig. [] Air-dried [7] Alkaline stabil.
60 days % g [ Anaerobic dig, [] Heat dried [71 Soil prod/blend July 2023 1 July 2023
[ Compost [] Lagoon [] Other
A [] Aerobic dig. [ Air-dried [] Alkaline stabil.
Click Arrow D B [ Anaerobic dig, [] Heat dried ] Soil prod/blend
] Compost [[] Lagoon [] Other
Aerobic dig. 7] Air-dried 7] Alkaline stabil.
Ja Ll .o . . Sept. 2023 | Sept. 2023
60 days [®) Anaerobic dig. [l Heat dried [] Soil prod/blend
] B [] Compost [7] Lagoon [(] Other
[7] Aerobic dig. [ Air-dried [] Alkaline stabil.
Click Arrow % g 1 Anaerobic dig. ] Heat dried [] Soil prod/blend
[ Compost [] Lagoon [] Other
[[] Aerobic dig. [7] Air-dried [7] Alkaline stabil. i
60 days % g [] Anaerobic dig. [[] Heat dried [1 Soil prod/blend No;f(e)ggber No;(e)r;q?,bex
[] Compost [7] Lagoon [T] Other
A [] Aerobic dig. [] Air-dried [7] Alkaline stabil.
Click Arrow 1B [] Anaerobic dig, [] Heat dried [1 Soil prod/blend
"1 Compost [T Lagoon [] Other
Wastewater solids and biosolids annual report / Part Il: Biosolids production and quality
v. 10-26-2018 Page 5




L. BIOSOLIDS POLLUTANT MONITORING

Report pollutant monitoring data from collected samples‘ Express results in mg/kg (ppm) based on dry wt.
Please attach laboratory reports for results only. No lab QA/QC.

Biosolid Type: ClassA[] Class B [H]

Sample type Average Pollutant Concentrations
- Annual ‘ , .

; -Qukarterlyk ‘ , Cu Hg Mo Ni ~
- 60 days (mg/kg) | (mg/kg) | (mg/kg) (mg/kg) | (mg/kg) | (mg/kg) | (mg/kg) | (mg/kg)
- Monthly ‘ , ,

60 days <4.84 0.54 76 4.6 0.06 2.33 4.0 <4.84 248
Click Arrow
60 days 2.13 0.43 75 4.4 0.08 2.82 43 1.92 239
Click Arrow
60 days 1.60 0.41 67 4.7 0.03 2.23 3.8 1.37 221
l
Click Arrow
60 days 1.67 0.40 75 33 0.12 1.85 3.6 1.74 283
Click Arrow
60 days 1.76 0.46 73 4.7 0.09 1.75 4.0 1.44 295
Click Arrow
60 days 1.75 0.38 66 4.3 0.05 1.88 4.0 2.16 281
Click Arrow
‘Annual Mean 1.78 0.44 72.1 4.4 0.07 2.14 3.94 1.73 261
Table 1' 75 85 4300 840 57 75 420 100 7500
Ceiling conc.
Table 3* 41 39 1500 300 17 N/A 420 100 2800
Pollutant conc.

140 CFR § 503.13 Table 1 — Ceiling concentrations. Samples with pollutant concentrations that exceed the Table 1 limits
are not eligible for land application and must be disposed by other means.

240 CFR § 503.13 Table 3 — Pollutant Concentrations. Samples with pollutant concentrations that exceed the Table 3
limits are subject to cumulative pollutant loading rates in 40 CFR § 503.13 Table 2. Annual and cumulative pollutant
additions to land application sites must be submitted with the annual report.

Wastewater solids and biosolids annual report / Part Ii: Biosolids production and quality
v. 10-26-2018 Page 6




Sample type

- Annual k

M. BIOSOLIDS NUTRIENT MONITORING

Report nutrient monitoring data from collected samples. Express results in mgl/kg (ppm) based on
dry weight, except where otherwise noted. Please attach laboratory reports for results only. No lab
QA/QC.

Biosolid Type: Class A[ ] Class B [H|

Average Nutrient Concentrations

= - - ota F. coli

vt | gk | (g | ko | meke) | mgike Sy | solids (%) et
- Monthly

Jooss 161198| 15.7 |9354|2890| 428 |8.53|23.53

Click Arrow

60 days 60064| 9.2 | 9990 |12470| 441 | 8.05 |23.04

Click Arrow

60 days 60690 1.0 [10204|16196| 442 | 8.20 |22.61

Click Arrow

was  |59577| 5.0 | 8989 [13232| 356 | 7.96 |22.80

Click Arrow .
60 days 49340( 21.5 | 8412 {11937| 364 | 8.15 |22.87

Click Arrow

o0 days 55622| 2.10 | 8220 |13657| 345 | 8.68 {21.96

Click Arrow

Annual Mean |57749| 9.06 | 9194 |11730| 396 | 8.26 |22.80

Wastewater solids and biosolids annual report / Part Il: Biosolids production and quality

v. 10-26-2018

Page 7




N. BIOSOLIDS PATHOGEN REDUCTION MONITORING and RECORDS
' Identify alternative(s) used to meet Class A or Class B pathbgen reduction (PR): 40 CFR §503.32

Attach documentation on pathogen reduction,
Class A Alternatives

Class B Alternatives

Biosolids have been tested for (select one or both):
[] fecal coliform
[] salmonella

[] Alternative 1: Thermally treated biosolids
[] Alternative 2: Biosolids treated in a high pH-high
temperature process :
[] Alternative 3: Biosolids treated in other processes
that meet enteric virus and helminth ova criteria.
[] Alternative 4: Biosolids treated in unknown
processes that meet enteric virus and helminth ova
criteria.
[] Alternative 5: Use of a Process to Further Reduce
Pathogens (PFRP) (select all that apply)
[] (a) Composting
[] (b) Heat drying
[] (c) Heat treatment
[] (d) Thermophilic aerobic digestion
[] (e) Beta ray irradiation
[ () Gamma ray irradiation
] (g) Pasteurization
[] Alternative 6: Use of a Process equivalent to a
PFRP.
Identify:

L

[] Alternative 1: Monitoring of fecal coliform as
the geometric mean of the density of fecal coliform of
seven representative samples (select option met):

[ ] <2 million Most Probable Number (MPN)
per gram of solids (dry wt. basis)

[ ] <2 million Colony Forming Units (CFU) per
gram of total solids (dry wt. basis)

[B] Alternative 2: Biosolids treated in one of the
Processes to Significantly Reduce Pathogens (PSRP)
described below:

[] (a) Aerobic digestion
] (b) Air drying

[B] (c) Anaerobic digestion -
[] (d) Composting

[] (e) Lime stabilization

[] Alternative 3: Biosolids treated in a process that is
equivalent to a PSRP.

[dentify:

Wastewater solids and biosolids annual report / Part II: Biosolids production and quality

v. 10-26-2018

Page 8




0. BIOSOLID OR A RA ON RED ON and K ORD

Identify option(s) used to meet vector attraction reduction (VAR): 40 CFR §503.33
Attach documentation demonstrating compliance. ‘

In-plant options:

[E] Option 1: 38% reduction in volatile solids content. Select method used for determining volatile solids reduction:
(] Full mass balance equation
[] Approximate mass balance equation
[B] Van Kleeck equation
[] Volatile solids loss across all sewage sludge treatment processes

|[C] Option 2: Bench-scale anaerobic digestion for 40 additional days at 30 °C to 37 °C.
[T] Option 3: Bench-scale aerobic digestion for 30 additional days at 20 °C.
1. |[[] Option 4: SOUR at 20 °C. (Only for material <2% solids with no dilution.)

] Option 5: Aerobic treatment for at least 14 days over 40 °C with an average temperature of over 45 °C.

[] Option 6: Alkali addition to raise pH to at least 12 at 25 °C and maintain a pH > 12 for 2 hours and a pH> 11.5
for 22 more hours.

[] Option 7: Drying with no unstabilized (primary) solids to at least 75% solids.

] Option 8: Drying with unstabilized (primary) solids to at least 90% solids.

_ {Site management options:

[] Option 9: Injection with no biosolids present on land surface 1 hour after injection. (Class A biosolids only:
Injection within 8 hours of pathogen reduction.)

[] Option 10: Incorporation within 6 hours of application. (Class A biosolids only: Incorporation within 8 hours of
pathogen reduction.)

_|If VAR was met through Option 1, a 38% reduction in volatile solids, report the average reduction
percentage found.

; ’ Biosolid Type Average Volatile Solid Reduction
2. Class A 0.00%
| Class B 59.00%
| 0.00%
‘ l 0.00%

P. VIOLATIONS OF 40 CFR §503 or OAR CHAPTER 340 DIVISION 50
Did any violations of 40 CFR §503 or OAR Chaptér 340 Division 50 occur during the reporting period?

[H] No.

[] Yes. Provide a detailed description of the violation(s) and remedial actions taken to prevent reoccurrences in the
future. If this was a spill, please include the OARS report #.

Wastewater solids and biosolids annual report / Part lI: Biosolids production and quality
v. 10-26-2018 Page 9




Q. SUMMARY OF PART Il ATTACHMENTS

Information DEQ requests with all annual reports:

[H] Analytical laboratory reports for pollutant monitoring, No lab QA/QC

[. |[M] Analytical laboratory reports for nutrient monitoring. No lab QA/QC

[B] Documentation to demonstrate compliance with pathogen reduction requirements.

[W] Documentation to demonstrate compliance with vector attraction reduction requirements.

Information required if pollutants in Section L exceed Table 3 values:

2. |[] Annual and cumulative pollutant additions to land application sites, if any pollutant concentration exceeds the
Table 3 values.

Optional and supplemental information:

[] Other information on changes to solids handling or land application site management.
[] Other information on biosolids violations and remedial actions.
[] Other. Please specify:

R. SIGNATURE OF LEGALLY AUTHORIZED REPRESENTATIVE

[ certify, under penalty of law, that the information that will be used to determine compliance with the pathogen
requirements in 40 CFR §503.32 (identified in Section P of this report) and the vector attraction reduction
requirements in 40 CFR §503.33 (identified in Section Q of this report) was prepared under my direction and
supervision in accordance with the system designed to ensure that qualified personnel properly gather and evaluate
this information. I am aware that there are significant penalties for false certification including the possibility of fine

and imprisonment.

,ﬁ/’_ Wastewater Plant Manager «,// /\ > I

Signature Title Date

Print Name: Jue Zhao

Wastewater solids and biosolids annual report / Part Il: Biosolids production and quality
v. 10-26-2018 Page 10



TT °8ed

8T0C-9¢-0T 'A

uopjew.ojul syis uonesljdde pue| spijosolg :j|] Hed / Hodal [enuue SpI|oSOlq PUe SPIjoS 19}eMIISBAA

"DO/VO qe| ON "ATuo sjnsar ojdures Surmoys 110do1 A1018I0qe] YOBHE SB[ 4
(sq1 000°T = uo3 SN)) suol S AIp Jo syrun ur Jodor 9ses[J

‘porxad Sunx0daa 9y3 Surmp SPI[OSOIq g SSE[O PIAISIAI 3B} SIS [[& U0 310daa 03 paambai se soSed [euonippe YNV

[ ON[] SPAM] 871 Tr8IE LT00T $SBIBAY [enuuy | 00T #1307 XeL, 1€ 99S ‘MT Y ‘STIL Suruuen g V Suruuey | 51
X ON["] SoA[M] 8L 78161 897001 Aey u0Sa10" M 008 % 009 TL6199S MTI'S6L weld q Yoop/werg |yl
X ON[] SoA[H] 67 ' LYT 0€°1TI AeH w0310 M 10V1210S0 TLTTRS MTI 8L we[d'q e[y €l
X ON[] SOA[H] LS €7'891 11611 Aoy u0Sa10" M 006 TL°TT19S MTI'SSL werd "q Ioyoug/welg | g1
[ ON[] S°AH] 06 71692 £5°021 sseI59AY "11od 00L00 TL‘L199S ' MT8ued'SSL $501D°f 11SSO¥D |1
K ON[] seAH] 89 S0°091 €1°56 $SBIB0AY "1ad | 00LT 10T XBL ‘01998 ‘M€ d8uey ‘SOLL §5010 [ ] UOSBIA- $S01D) °[| “01
[¥] ON[] S°AX [ €8 809TC 6L°601 $seISAY "11od TLTTOIS ' MT 98UBY‘SSL $S0ID) °f € $s0ID °f 6
x| ON[E| S°A[] [§3 80°9L 7686 sseISAY “1agd TLTTOS ' MT 93U 'SSL $SOID [ (gnos) g sso1n rf -3
x| ON[] S9A [ 09 98°€91 607011 AeH u0S210°A4 | 008 % 00L°009°TEFTE IS MY SSL w0 ‘M [(4 1) TuoHO M| L
X ON[] SOA[H] 9¢ LS88 LT°66 AeH w0510 M 00€T TL'L 03 MTI'S6L asnoy'n ([ §)§asnoyD | -9
X ON[] S°A[H] 4! S1°6T 16'L6 Aey w05210' M 00€T TL'L9S MTA'S6L asnoy "H ([ ¥) yosnogDd | s
X ON[] SoX[H] L1 €T T1°001 AeH u03210' M 00€1 TLL199S MTI S6L osnoy "D N ©¢asnog D | v
[ ON[] s°X[H] L LELT ¥0°001 Aey u03210' M 00€1 TL°L199S MTI'S6L BNOY D [N T)TsnoY D | ¢
X ON[] seA M ST 1L°€9 TL'T01 AeH w03210" M 00€T TL°L 1S MTIS6L snoy ‘D [NT)19sn0g D | ¢
X ON[] soX [H] 0z €9°6S L1°0TI se15aky [enuuy 00%T TL'yE99S MTBuey‘S9L uansuadory "1, 9-1dop "L | 1
; Jeak salo
ﬂMwM¢ w:o_%ml_a oy} o3 %o:aMM *mwm_wn“wmv %M z.wm@ (s)doag |xe] ‘uonoesg hmmcmm.._aEmEso 1) chu__wu\.nwm.: al aus

; paijdde sjis sepp |eale [ejo] |ejol SSTd ‘uoljeso]

NOILVINYOANI 31IS NOILVIITddVY ANV 'S

‘popaau se sabed jeuonippe ppy
‘pouad Buiodal sy} Bulinp spijosolq g sse|) pajjdde puej Jey; sanijioe) Aq pajejdwod aq isniy |l Hed

AUC 8sn O3 q

uoljewojui a3is uonesijdde puej spijosolg :[i| Med
Joday [enuuy Spijosolg pue SpIjoS 13}eMalSep

Z€2.6 ¥O ‘PUBHOd ‘009 9UNS IS yewoulnA 3N 002
Ajjenp [ejuswuodiaug jo Juawpedaq
uoBalQ Jo 9els S




ZT 93ed 8T0T-92-0T 'A
uonewuojul ayis uopeaijdde pue| spijosoig :||| Hed ; podai [enuue SpI1j|osOoIq pue SpIjoS I3}eM3}SEAA

"0D0/VO qel ON “ATuo symsaz sjdwes Suimoys podor AI0JBIOQR] YOBE 9S8 4x
(891 000°C = U0l §1) SUO} §() AIP JO SpUN I 110dI 3SBI[{ 5

"porrad 3unroda 9y} Surnp SPI[OSOIq g SSE[I PIAIIAI Jey) SIS [[& W0 310dax 07 paxmbai se saSed euonippe PRy

] ON [] seX []

L] | oN[]sea[]

L] | oN[]sea[]

] ON [] seX[]

L] ON[] seX []

[1 | oN[Isa[]

] ON[] seX [] vz
L] ON[] s°X [] €z
L] ON[] s°X [] @
] ON [] seA [] 1T
] ON [] seX [] 0z
L] ON [] seA [] 61
X ON ] seX [] 6T 1€°68 S0°z8 jurroddag MTI9S ‘MTY ‘SSL AeON ' SUIUURN-0UdY | 81
! ON _m_ Sa X D 8 79°€0T 607001 turureddag MTI9S ‘MTT ‘SSL KeSoN N SUTUURN-OUSY | L]
[x] ON [H] S°X D 96 91°8¢€C 007001 ssereky [enuuy 00€ TL ‘LTS ‘M “SE1L AOTWIOON " [PIRId PURg H°1D | 91
= oh ME o) _M%_LMMM *mwm_m#mv MM_,.__MMG (s)dosn |xey ‘uopoes .mmcmm,_a_:wcsot Amﬁmﬁwﬁv aious

: paijdde sjis sepp |eade jejo |elo] SS71d ‘uoijeao

NOILVINYO4NI LIS NOILVOITddVY ANV 'S

‘papaau se sabed [euonippe ppy
"poliad Buipodas sy Buunp spijosolq g ssejo paijdde puej jeyy sanijioe} Aq psyajdwios aq 3snpy 3] Hed

uoljew.ojui ajis uonesijdde pue| spijosoig ||| HBd pumumis
Joday [enuuy spijosoig pue SpijoS Jajemalsep GE
Z€Z.6 O ‘PUBOG ‘009 SHNS IS Yewoulnjy IN 002

Ajijenp |ejuswuodiAug jo Juswpedaq
AlUo 8sn ©Iq uobaiQ jo ajels



€T 93ed 8T0C-9C-0T ‘A
uoljew.ojul 3jis uopgesijdde pue| spijosolg :[|| Hed / Jodal [enuue SPIjOSOIq pU. SPIjOS JS}EMIISEAA

OBY7Z N[ :9UWIBN] JULLJ

9 oML amyeudIs

y 7
Fze & < \\\ IoSeuRIA JUB[J 19)BMOISBM JM =

/

‘Juouruosurduwr pue
suy yo Ariqrssod oy Surpnjour uoneOYNI0 9sTey 103 sanjeuad JULdIUSIS 9Te 9197 18} 9Ieme We | “UOTRULIONUI STy} 9)en[eAd pue Ioyyes A[rodoid jouuosiod
payI[enb jey} omsud 0} PAUSISIP WISAS 9T} YIIM S0UBPIOIIE UI UOISIAIadnS pue uonoairp Aw sopun paredord sem porjdde sem aSpnys 98emas g sse[r) Yorgm

UO 1S 0.3 10J ($)(4)ZTE €0S "99S Ul SUONOLISII YIS Y} YA 20uer[dW0d SUIULISISP 0} PIsT 9q [[IA 1B} UOLBULIOJUL 3y 1oy ‘Me] JO Ajeuad 1opun ‘AJnIoo |

JAILVINISTAdIY AIZINOHLNY ATIVOIT 40 FHNLYNOIS ‘N

SUONE[No[ed SUIPEO] USSORIN [
‘paridde a10m SPI[0SOIq 219G SULMOYS somSLy [

"ToleULIOuI 931s uoneordde puey reuonppy []

:}senbal uodn sjqejieAe pue s9jwiad ay3 Aq pjay uoljejuswinoop jo sjdwexg

3uns} [10S WO S)NsaI [ednA[euy [H]
‘uoryeorjdde puef [euonIppe 103 S 9[qe.L JO se1doo [euonIPpY (M| il

:spodal [enuue awos yym paiinbal uoewojuj

SLINIINHOV.LLY Il 13Vd 40 AYVININNS L




: 2023
ANNUAL BIOSOLIDS REPORT

Introduction

The City of Salem owns a municipal sewage collection system and two wastewater treatment facilities,
the Willow Lake Water Pollution Control Facility (WLWPCF) and the River Road Wet Weather
Treatment Facility (RRWWTF), that are operated under the National Pollutant Discharge Elimination
System Permit Number 101145, Department of Environmental Quality (DEQ) File No. 78140.

The WLWPCF provides wastewater treatment for a population of approximately 229,000, including
Salem, Keizer, Turner, and unincorporated parts of Marion County. In 2023, total annual rainfall
recorded at the WLWPCF was 37.55 inches. The annual wastewater flow totaled 14.43 billion gallons.

Septage is accepted at a receiving facility located at the Septic Receiving Station at the Salem Airport
approximately 11 miles from the WLWPCF. The facility received an annual total of 7,466,135 gallons
of domestic septage and 25,549,065 gallons of leachate which was conveyed to the WLWPCF for
treatment.

Salem also manages an Environmental Protection Agency (EPA) approved pretreatment program which
oversees 58 permitted dischargers including several categorical industries (see Table 1: 2023 City of
Salem - Permitted Industries).

The WLWPCF conducts land application of biosolids on local, authorized sites from early spring
through October each year. During the winter months, biosolids are stored onsite to be land applied on
local, authorized sites during the summer season.

Wastewater Processing Systems

The WLWPCEF is sited on 40 acres between the City of Keizer’s urban growth boundary and the

Willamette River in Marion County, Oregon. The facility is designed for an average dry weather flow
of 35 million gallons per day (mgd). Plant upgrades completed in 2010 increased the design peak wet
weather flow to 155 MGD. Treated effluent is discharged to the Willamette River at River Mile 78.4.

Wastewater treatment processes include mechanical screening, primary and secondary treatment, sludge
thickening, anaerobic digestion, solids dewatering, chlorine disinfection, and dechlorination. The
facility can operate in a variety of secondary treatment modes, including trickling filter, conventional air
activated sludge, and trickling filter/air activated sludge. These secondary treatment processes provide
flexibility for wide variations in Biochemical Oxygen Demand (BOD) resulting from increased loading
rates during vegetable canning season.

The RRWWTTF is sited at River Road Park approximately 4 miles upstream from the WLWPCF on the
72-inch interceptor. The RRWWTF is designed to receive flows which exceed the hydraulic capacity of
WLWPCF. Utilizing interceptor diversion gates for flow control, the facility provides secondary
treatment and disinfection for excessive flows during storm events. The RRWWTF is designed for a
nominal daily flow of 50 MGD and a peak hour flow of 75 mgd. Treated effluent is discharged to the




Willamette River at River Mile 82.6.

The RRWWTF treatment processes include fine screening, high-rate clarification (HRC) utilizing
polymer and micro-sand for coagulation, and Ultraviolet (UV) disinfection. Influent flow is passed
through screening channels prior to coagulation treatment. Solids in excess of 6 mm in diameter are
returned to the 72-inch interceptor sewer for transport to the WLWPCEF.

The City’s treatment plant staff works collectively to prevent Sanitary Sewer Overflows (SSOs) by
utilizing flow routing options for optimum conveyance and effective treatment capacity. The combined
design peak wet weather flow for the WLWPCF and the RRWWTF is 205 MGD.

Solids Treatment Processes

Solids from primary treatment processes are thickened in three gravity thickeners. Solids from
secondary treatment are thickened by two Rotating Drum Thickeners. Typically, solids are thickened to
approximately five percent prior to mesophilic primary/secondary anaerobic digestion.

The south digester facility is composed of two gas-mixed, fixed cover, primary digesters which overflow
to two secondary digesters. The north digester facility is composed of two mechanically mixed, fixed
cover, primary digesters which overflow to a floating dome, secondary digester. The digester facilities
produce gas that provides fuel for the cogeneration system. Each primary digester is externally heated
with coiled heat exchangers using a modified hot water loop from the cogeneration system. Boilers are
connected to the heat loop as a redundant auxiliary heat source.

Annual Digester Feed Gallons

The WLWPCF produced a total of 35,166,090 gallons of thickened primary and secondary sludge in
2023 which were fed to the primary digesters. The primary and secondary sludge flow streams were
divided between the north and south digester facilities using magnetic flow meters and automated feed
valves. Approximately 59.9 percent of the treatment plant’s solids production was stabilized in the
larger south primary digesters while the north primary digesters received 40.1 percent (see Table 6: 2023
Digester Balance - In Versus Out). The plant received 0.8 percent volume of solids from Sequential
Biofuels that blended into the rotary drum thickened sludge. The flow was measured with primary
sludge and automatically split between the south and north primary digesters.

Pilot Study

A pilot study was performed on centrifuge cake that started at 21% solids. The study determined if a
portion of centrifuge cake could dry in the summer months to greater than 50% solids using the City of
Salem’s new biosolids storage area. If the study worked, then the City of Salem would consider a larger
scale biosolids drying operation in future summers.

To start the pilot study, 21% centrifuge cake was placed in the new storage area. A front-end loader took
the cake and turned it over frequently then placed the cake in windrows. The cake was allowed to dry in
heat and wind for July and August. The cake easily dried to 65% solids then was sampled for analysis
and applied to a farmer’s field in October 2023. The sludge cake began at 21.5% solids / 269.15 wet tons




and finished drying at 65% solids / 136.7 wet tons. The pilot study achieved the goal of drying
centrifuge cake above 50% but the study revealed two concerns. First, there was not enough space for
the front-end loader to manipulate the solids in the new biosolids storage area. Second, after a site visit
to the City of Eugene wastewater treatment facility, the City of Eugene biosolids operation had proper
biosolids equipment for drying biosolids and large storage areas. Their program was efficient and large-
scale for a drying biosolids operation.

Therefore, due to concerns mentioned above, while the City of Salem appreciates the Oregon
Department of Environmental Quality (ODEQ) giving the City the opportunity to pursue the pilot study
endeavor, the City of Salem has determined not to pursue this operation until further thought and design
can be put in place. We appreciate your cooperation during the pilot test and look forward to any further
communication to sustainable practices we can use in the future.

Waste Products Received

The WLWPCEF received waste products from Sequential Biofuels, constituting 0.8 percent or less of the
total digester volume, as follows:

e A total 0f 265,223 gallons of COLA from the months of January 2023 to December 2023

These solids were received, sampled, and sent directly to the digesters via blending with primary sludge
from the rotary drum thickener (RDT). Pumping was scheduled to facilitate a standard 60/40 flow split
between the two (South and North) digester complexes using the automated feed valves. Volatile solids
concentrations were taken by samples of the blended primary sludge.

Design organic loading on the primary digesters is approximately 0.23 pounds volatile solids/day/cubic
feet of digester volume. The average organic loading on the primary digesters in 2023 was 0.097
volatile pounds/day/cubic feet of digester volume. This figure reflects the calculated sum of received
and produced solids entering the primary digesters (see Table 2: 2023 Digester Volatile Feed Pounds).

Class B Biosolids — Pathogen Reduction

All biosolids produced in 2023 met the Class B Pathogen Reduction requirements as specified in 40
CFR §503.32(b) (3), Appendix B: Processes to Significantly Reduce Pathogens (PSRP), Item 3, which
states: Anaerobic digestion - Sewage sludge is treated in the absence of air for a specific Mean Cell
Residence Time (MCRT) at a specific temperature. Values for the MCRT and temperature shall be
between 15 days at 35 to 55 degrees Celsius and 60 days at 15 degrees Celsius (see signed Certification
Statements in Section 2).

The annual average MCRT (four primary digesters) was 46.7 days and ranged between 43.7 and 49.3
days at an average temperature of 98.5 degrees Fahrenheit or 36.9 degrees Celsius (see Table 3: 2023
Digester Performances: Monthly and Annual Averages).

Class B Biosolids — Vector Attraction Reduction (VAR)

All biosolids produced in 2023 met the Class B Vector Attraction Reduction (VAR) requirements as




specified in 40 CFR §503.33(b) (1) which states: The mass of volatile solids in the sewage sludge shall
be reduced by a minimum of 38 percent (see signed Certification Statements in Section 2).

The average volatile solids reduction rate in the digesters ranged between 47.9 and 65.1 percent at an
average volatile reduction of 59% (see Table no. 2: 2023 Digester Volatile Feed Pounds).

Biosolids Analyses

Samples of liquid centrifuge dewatered biosolids were composited separately and analyzed for
pollutants listed in 40 CFR §503.13, Table 1, and for Total Solids, Total Volatile Solids, pH, and
nutrients, including Total Kjeldahl Nitrogen (TKN), Nitrate-nitrogen (NO3-N), Ammonia-nitrogen
(NH3-N), Phosphorus (P), and Potassium (K). During the months that each biosolids product was
generated, the biosolids sampling and analyses were conducted monthly or more often than the
frequency of once per 60 days that is required in 40 CFR §503.16, Table 1, and is based on the annual
amount of biosolids applied to the land. All biosolids analyses were performed by the Neilson Research
Corporation from Medford, Oregon (see Table no. 5: 2023 Monthly Biosolids Analyses).

Raw digester feed and received solids were analyzed for total solids and total volatile solids daily.
Primary digester feed rates and temperatures were also recorded daily. Primary digester alkalinity and
pH were measured three times per week. Monthly averages were used to calculate total volatile solids
reduction.

When producing dewatered products, biosolids samples (centrate, feed solids, and dewatered product)
were collected every four hours.

Biosolids Production Quantity

A total of 37,091,520 gallons of digested biosolids were utilized to produce centrifuge dewatered, and
liquid biosolids products in 2023. The volume and proportions of each product were:

e Digested sludge sent to centrifuge: 37,091,520 gallons (100%) (See Table 6: 2023 Digester
Balance: In Versus Out)
e Liquid biosolids: 0 gallons (0 %)

Based on the monthly composite sample analyses which were used to calculate monthly dry ton values
for these biosolids products, a total of 2791.40 dry tons was produced in 2023.

Dewatered Biosolids Production and Polymer Costs

Details of Salem’s dewatered biosolids production in 2023, including polymer dosages, capture rates
and costs, are provided (see Table no. 8: 2023 Centrifuge Production). Average daily total solids
concentrations for the various flow streams (centrate, production, feed solids, and dewatered product)
were used to estimate polymer costs in Table no. 8 rather than the monthly composite sample results.
The combined polymer cost for dewatered biosolids (Centrifuge) production in 2023 was $383,222 (see
Table no. 8: 2023 Centrifuge Production).




Biosolids Application, Storage and Disposal Quantities

The City of Salem land applied a total of 2,556.77 dry tons of biosolids on a total of 968 acres in 2023
(see Table no. 4: Totals — Acreage, Tonnage, and Nutrient Values of Dewatered Biosolids Applied).
These totals were comprised of 18 applications of Class B biosolids (dewatered) on all or part of 18
DEQ-authorized sites in hay, grass seed, pasture and mint. Amounts that were land applied in 2023
included:

e 2,556.77 dry tons of centrifuge dewatered biosolids applied on 968 acres locally in 2023

There were 234.63 dry tons of Biosolids stored on site from 2023 at WLWPCEF to be carried over for
local land application into the 2024 application season (see Table no. 7: Biosolids Production Hauled).

Biosolids Application Rates and Nutrient Loads

The WLWPCEF certifies that all biosolids products were applied to the DEQ-authorized sites in 2023 at
rates consistent with the allowable rates of plant available nitrogen (PAN) specified in the DEQ site
authorization letters (see signed Certification Statements in Section 2). Site restrictions identified in the
DEQ site authorization letters specifically and those outlined in 40 CFR §503.32 (b) (5) were also
followed.

Dewatered biosolids were transported to sites using tarp-covered semi-end dump trailers. Dewatered
product was applied using a tractor and manure spreader. The average annual application rate of 2.65
dry tons per acre provided approximately 104.37 pounds of PAN per acre (See Table no. 4: 2023 Totals
- Acreage, Tonnage, and Nutrient Values of Dewatered Biosolids Applied).

The total pounds of nutrients applied to the fields in 2023 were:

e 101839 pounds of PAN
e 38482 pounds of P
e 2072 pounds of K

Application Site Management

Setback distances, restrictions and site management conditions are specified in the DEQ authorization
letters for each site that received biosolids through land application. The WLWPCF Biosolids Program
staff use a Global Positioning System (GPS) to accurately measure acreage and to mark setbacks or
buffer zones around wells, structures, surface water features, roads, and property lines. A minimum
setback of 50 feet to surface waters is required, as is a setback of 200 feet to wells. Application site
worksheets and maps were completed daily for each site during land application. Biosolids Program
staff and augment contract service staff carry route maps and a copy of the DEQ site authorization
letters when in transport to application sites and during field applications.

Soil samples collected from the sites each year are analyzed for percent organic matter, pH, cation (Ca,
Mg, Na and K) concentrations, cation exchange capacity (CEC), NOs3-N, and available P (using the Bray
1 or “weak” Bray method). Domestic wells on the sites and on adjoining properties are analyzed for




NO3-N as requested by property owner(s). To date, the City’s monitoring of site soils and wells on
properties adjacent to Salem’s authorized sites have not revealed any problems related to the beneficial
reuse of biosolids via land application at agronomic rates.

Biosolids Spill Incidents

The City of Salem’s Biogro Program had no biosolids spill incidents in 2023.

Anticipated Biosolids Production and Acreage Requirements For 2024

Salem anticipates little change concerning biosolids production and acreage requirements in 2024.
Annual biosolids production is anticipated to fall within the range of 2,600 and 3,000 dry tons.




Section 5: Tables

Table 1: City of Salem — 2023 Permitted Industries

Table 2: 2023 Digester Volatile Feed Pounds

Table 3: 2023 Digester Performance: Monthly and Annual Averages
Table 4: 2023 2023 Totals — Acreage, Tonnage, and Nutrient Values
Tables 5: 2023 Monthly Biosolids Analyses

Table 6: 2023 Digester Balance — In versus Out

Table 7: 2023 Biosolids Products Hauled

Table 8: 2023 Centrifuge Production




€401

|ps-ArewwingAuisnpujpapiwlad ¥T0C-LT-TO
¥202-0€-T0 -9leQ uud
-PaUIPOIN 1sET
poo yeD pue bog 9/16aM nIsS €0y Hed Y40 o 3N IS Ju0J4 GOLL 1SV3 eduswy YUON sielxeg
S9oIAISS paje|al pue odes LLLBHS ondes | £0¥7 MUed 44D o El[EJON ‘@A MOPESIN #26 077 S8|gerod Ulsisepn
HO @319 8|be3
S9OIAISS paje|al pue ondes 622Z6HS ondss | €0y Hed ¥4 Ov ‘P o310 91be3 IS 020ET ondsg Apsads
S92IAISS paje|al pue o)jdes LGEBHS ondsg | g0y Med ¥40 0y| Jeuinl ‘3s iq Aemebply 6282 D77 ulelq p ondes wenues
S90IAISS paje|al pue ondes 0¥ZZHS ondes | €0 Med ¥40 oy 3S IS U6l SL/2 Auedwog soiusg B Buiquin|d 18}00y-0j0Y
S9OIAISS paje|al pue oides /6/8HS ondsg | €ovMed Y40 0|  Pueod ‘@AY Uis0L 3N 0LYS [EJUSLUOIAUT AN Jonry
S90IAISS paje|al pue ondes 6616HS ondes | €0 Ued 440 ov 3S YI6S 67¢ S0ISS 2)3dag suamQ
S90IAI9S paje|al pue oides 6668HS ondes | €0t Med Y40 0| UoHeAlIS ‘IN Aepa [elisnpul 6E8 077 ulesg @ Jlames uobaip
S92IAISS paje|al pue oides 6SL6HS odss | €0y Med H4D Ov 3N pY puBHOd 55201 071 si9jlo ] djgepod uobaio
S90IAI8S paje|al pue ojdes LL¥6HS ondes | £ov Med Y49 ov 8G€/6 YO 'SUOAT 077 UOIONIISUOD UOS|IA N
S92IAISS paje|al pue oides 6806HS odes | £0v Med Y40 oy BlEJlol ‘€LZ AMH S 188LE 8}IS UQ ueduBWY Bgp "ou| ‘yelwsalap
S90IAISS paje|al pue oides 8YEBHS ondes | €0t Hed H49 0F| YO ‘Wales ‘IN pY UopIeT S67. D77 sieloL ¥r
S92IAISS paje|al pue ondeg 8816HS ondsg | govMed ¥40 0r|  Auolin ‘pY poombBod N S610% 0717 seoineg uosdoH
S90IAISS pajejal pue oides 0L0EHS ondes | €0 ued Y49 ov 3S 1S ISUYDIIDOIN G891 Joxong AsuoH
S90IAISS paje|al pue oides 0616HS opdeg | govued ¥40 0v| AuD uobaiQ ‘1D pie S GZEET 0711 suoinjog uielq 3ssuoH
S92IAISS paje|al pue ojydes LZEBHS ondes | €0 Med Y40 0| elepinosl ‘py mojieH IN 6001 '0U| ‘Uolje}UBS UBWPOOD
S90IAISS paje|al pue oides 9L06HS ondes | €0 ued ¥4D OF ‘P As|jep sueng /Z1LSL Auedwo) ondag sisuied
1206 4O
S92IAISS pajejal pue ondes 06E6HS ondeg | g0 ¥ed H4D 0| ‘uIngpoopp ‘AmH ouoed N 0ZE 077 J0)0e1U0D JogeT [einbazg
S92IAISS paje|al pue oides GGZBHS ondsg | €0 Ued ¥4 Or [IASWNY 1S Ui N 05021 ouj ‘093
S90IAISS paje|al pue ondag ZYELHS ondes | €0 Hed ¥4 OF BlleloN 1S UIBIN M LTH D77 S19JI0 1 9|qeHOd S8[20s)uIlD
S90IAISS pajejal pue ondes 080LHS ondss | covued 440 or 33 u aulebels 6Z£9 Buiues|g ue| ondag s,ie)
S90IAISS paje|al pue ondes 9€L6HS ondss | €ovHed H40 or MN 1S J@2a 8NN 018 077 0ndag sed
S90IAISS paje|al pue oides 0¥9.HS opdes | €0 Med Y40 ov ausbng ‘aAy Uizl M 086€ ou| soineg Auejiues song
S9OIAISS paje|al pue oijdes 8/68HS ondes | €0v Med Y40 0| Aueqly 'IN py wsjes pio 870l ouj siajlo 9|qeHod Jeeg
S92IAISS paje|al pue ondes 8CLBHS ondas | £ov ¥ed ¥49 ov auabnz 1S pueASIO N 0L ) ouj ‘opdeg jseg
S90IAISS paje|al pue ojdes GETTHS ondes | €0v Med 449 Or Aueqly ‘IS oAV ISLy 0L ou] sjod 1seg
S92IAISS paje|al pue ondes Z6L6HS ojdas | €0 Ued Y40 ov Bl[BloN ‘PY ApieH S ##58¢ 077 2InI8S odeg Jauusg
S80IAJ9S pajejal pue ojdeg 9LL6HS ondes | covued 440 oF 1S 1SN207 A 89€ 01100 si9jiol sjebuy
MO ‘Alwy ‘sueT wosso|g
S82INI8s pajejal pue oides LP6HS ondss | €0 Med ¥4D ov A1y Iseayinos 0.0z 071 Sialiol 8|gqeHod g Buidwnd Ajwy
S90IAISS paje|al pue oides BETTHS ondes | €0 Med 440 or 3N Py puejpod 08601 s}ajlo [eolwaYyD 89y yd(@ ou| buiieaeox3 @ ondeg 8oy
8¢/
S90IAISS paje|al pue ojdes 0/G8HS ondes | e0vHed Y40 0| “HO ‘SBO ‘pY puag JoAry z.mqm 20Ineg dides 1seMULON
uonduasag SOIVN ON Jiwiad | Aiobajen piepuels ssalppy AWEN ssauisng

T -ou3jqel




€40¢C

|ps-AlewiwngAisnpujpaniwled ¥20Z-£L1-T0

¥207-0€-T0 :a1eq uld
-PSILIPOIAl 1SET]
puliojon

pue ‘Buizipouy ‘Buiysijod

‘bueld ‘Bunejdosjos|g ¢csaz NOaz €l Hed d4D 0r 3N 1S AoXoIH 0251 ou| Bulpuus) uoisioald @ awoiy9 [eyded
Buiuued sjqejebon pue uni4 | $588AM nis €e Hed ¥4 0F 3N 8y AlByD 8z8e Q77 siossao0.d }ini4 Aeg euinbe
buunioeinuely
9oneg paledald Jayi0
pue ‘Buissaiq ‘esieuuohepy LELLAM nis €07 Hed d4D 0| 3S 14 [Buisnpu] malAlied 00GE uojesodio) esewe A
Buipus|g
pue Buluyay s|IO pue sjed 98€AM nIs 0% ¥ed U4D 0F 3N PY PUBod L /€€ 0717 SPO0 BInjua/
[[4PUET] SISEAA PIIOS L2S2AM nis €07 YBd H4D Or P 8ung ullo)d 2/68¢C Auedwo) seoineg dlignday e - ou ‘s|jypue As|ep
buunioeinuely ajqelsbep
PUE ‘80Inp }inl4 USZol4 PSE6AM nIs €07 ¥ed d4D 0% 3N Jd [eLisnpu] Weleg Oyl "OU| poo4 dljloedsuel |
bunnioeinue|y 20€.6
poo4 Yoeus Isylo 7OLEAM nIs €07 Hed J40 OF HO 'Wses ‘IS 1S Yl 007l "OU| ‘90uET-s IBpAug
bulnioeinuep
poo4 paledald 8|qeysuad LS0YAM nIs €07 ¥ed d4D 0r Py JSIXe|D G961 "ONI spoo- sebasulys
bulnioeinuely s|qeyebe
PUE ‘SoInf ‘}inl4 uszol4 6.EAM nis €07 H¥ed J4D 0 3N py mairiuung 097 L Ayoe4 wajes - Auedwog ynJ4 olusds
SallojelogeT [edlps|p 867SAM nis €0% H¥ed d4D OF 1S 81BlS 00¢E Aojesoqe [euoibey yjesH wsles
s|endsoH
[e2161ng pue [edlpe|y [elousD) | 85ZZAM nis €0F Yed d40 0% 3S 1S XB0O 068 v Buip|ing a1e) jusned yjleeH weles
SlSlBD aoueInsu| ai73081g | LZhzdM nIs €0¥ Hed U4D Ov 3S 1S UBIH 00% uopelodio) 4lvS
[[4PUET SISEAA PIjOS SE9.AM nis €0 Hed ¥4D Ov| SIAUUINO ‘8L AMH AAS 69VEL [|JPUET] PUSGISAIY
juswdinb3 Buidwng 1ayi0
pue ‘Buisuadsiq ‘Bulnsesiy | £6590/M nis €07 Med ¥40 0oF 3N 4@ 96pry 095¥ ou| shs3y
Buunioeinuel sule|d
(AluQ Buixi) Jezipe 4 0LE6AM nis €€ Hed ¥4 0 YLON ‘SAV Y120€ MN 0456 sule|d YyUoN-soluebiQ ABojoosy
pulnoeinuey
(AluQ Buixipy) Jezijpie ¢80LAM nis €07 Hed d4D Ov 33 AmY sfjiaswiny Z1/8 dlliaswiny - sojuebiQ ABojooay
pulinoeinuey
X0g Jegi4 pljos pue pajebniiod| 6#95AM nis €0y Hed d4D 0r 3S SAY BUOIPEBIA LCLT BOlIAWY Jo uoljesodio) Buibexoed
Buluue) s|qejebon pue yni4 | 8Z0BAM nIs 0¥ Hed U410 Or "IN 198.4)S MOIPOOAA 0TS slaonpold 1seo0) ouioed
suojiniiisu] [euoljoallo) LESAM nIs €07 H¥ed J4D Ov 1S S1els S09¢ Aegusjiuad Sjejg uobaiQ
Buiuueg ejqejebep pue Ini4 | z06AM nis €07 H¥ed J4D 0F MN 1S uoslianed 0G| 077 s}onpoid 3inl4 uobaip
Buluuep s|qejebon pue yni4 | Z8EBAM nIs 0771 MN SpPO0 J0X0I0N
[[4PUET SISEAA PIjOS €CL6AM nIs €07 ¥Bd ¥4D 0| VM ‘'Weyels) ‘J uelpusiy /LELE [l4PUET [T
Bulinioeinue|y ajenusouo0)
pue dniAs Bulione]4 8G/7AM nis uoipaibu| Aq 1oy
Bueo) pue jured 9.6S0AM nis e€ev Hed U440 0F 3N 1S [elDJBWWO] G/9] julj4-siuug
uoid3|0D SASEAA PIIOS LGSAM nis €Ly Hed Jd4D Or 3S1S Y9l 0681 sed1AS dljgnday v - ou| [esodsig pue Buljokosy |ojde)
Bbuu  inuepy
poo4 palev<id 8|qeyslied 9Z.yAM nis 0¥ Hed J4D 0 MN ‘SAY MIBUNN 9GS 1S3 BOLBLLy YUON sisixeg




€40¢g

|ps-AuewwingAssnpupaniwied ¥20C-LT-T0
¥202-0€-T0 :21B( ULd
‘PSUIPOI 1sE7
89

pulnioenue JUsWN)SU|
pue waisAg [eonneN
pue ‘[eollne 3y ‘@ouUepIng
‘uonebineN ‘ceiosiaq ‘yoless

162¢sdz

NOaz

€€ Hed W43 OF

dS Py Iduinl GyEe

JU| 1V ulwies




"%09 PUB % (¥ JO SMO|} paa) Jijds SASIYOE 0} SSA|BA OJRWOINE BIA Sigjsabiq Alewid au)
03 ps} pue sbpn|s Aewid ojul papue|q s1em suojel penisdsy "suojeb £2z'Sgz SO Junowe sy} U; [2njoig (enusnbag Wwoly [onjolq PaAleosl J0dAIM ‘€202 U] :3.LON

Jeapssheq gog

1984 21N 000'9€€ = 281 AdS

1994 21an2 000'95C =28 L AdN

SINIM YoBH :82In0S

oney
4600 L2070 ¥0L°0 uno/Req/sq
1oA By
068 6'85 698'¢80°L 612'6€9 181'02y abeiany
162'y88 12G'C2S zie'gse WINWIULA
666'762'L 961'29. €€2'605 WINWIXeP
L 2ey'e00'ct 129'0/9°2 6.0°'€EL'S |ejol
65 VLS /62'¥88 L26°Z2S zle'sse €202 1equiedeQg
86 £82'210'L LLY'0LS AT A 5% €20T 'JaquienoN
Ges 0’65 6/¥'996 050°9.G G96'9.¢ €202 1990100
[WA4 G8Y'v.6 161'9/G 6.%'08¢ €20z ‘lequisides
veo 42 9620601 292259 0/£'82y £20z ysnbny
98 8EY'GLL'L 02£'€99 Ggl'sey €20z ‘Ainp
99 9'¥9 cLLiieL’) 96.'6/9 06E vhy €20¢ ‘sunp
9'v9 666'76Z'L 961°/89. ££2'605 €20z ‘Aely
719 L'l 6.6'vLLL 1/2'¥69 02L'vSy £zoz ‘judy
L9 808'G96 €1£'99G YUA YA €202 ‘Yorep
909 1'G9 L8GPSG L 206'9.9 926'0SY £20z ‘Aenigey
199 691'GeT’L 6/9'GZ. Lze'cer £20z ‘Aenuer
%
uonoInpayy S[HHI0A % spunodq SHTI0A Sq7T I0A P34 e
OWNHQ>< ﬂcmﬂoﬂﬁum S[IIB[0A P99 9[1}B[OA [B10], P33 h@wwOWmQ Jinos hwwmuwmm YIION
AMUONE | sprjog paysaSiq
€707 SpuUnNo s ™33, IIB[OA I918931(] :T 9[qEL




"£202 ' Joquisoe(] SoIAI8S-Ul 3OB] SEM | "0U JdS PUE SUJj MOJHSAO Ue WOl paaowas sem Bnjd v
"PBSO[D SSABA B PUB BUI-JJO SBM }I @SNBI8q Pasn jou sem ejep | ‘ou {gdS) Jeisebiq Aewild Uinog £20z 'z Jequsded - £202 ‘€7 J8qISAON seleq 810N

1eap/she(] Go¢

Yoes O L1921 =2¢%® L AdS
Yoes O 8e€6'0=2% | AdN

SINIM YoBH :801nog

86 G'86 G'86 '386 L'Ey 8V 0'6Yy 2'6¥ abelany
186 186 186 0’86 glE FAA oy [5r4 4 winwiuiy
886 8°86 L'86 886 1414 €'¢es €69 A wnwixey
G'86 1’86 G'86 £86 £GPy £es 11 15 £202 Yaquds(
£'86 8'86 986 '86 Sy c9y 6'6¥% 0% €207 JaquianoN
1'86 £'86 '86 £86 1414 6y joeted A mNON. 1840100
G'86 G'86 1’86 0’86 1 414 '8y A 4° o] €20z Jequsideg
886 886 G'86 8'86 [oWA 2 €Ly 1°€S v'ee €20z 1snbny
G'86 L'86 986 886 Sy 150474 005 €08 €20z ‘Ainp
286 86 /1’86 G'86 fou 4 'y G99y L9y €20z ‘sunp
86 '86 G'86 7’86 [SWAS [SWA ocy gy £20z ‘Aepy
£'86 G'86 9'86 £'86 ey L'y o L9 €202 ‘Mdy
G'86 9'86 ,'86 G'86 8'0v 0% 86y 09y £202 ‘yorep
?'86 1’86 .86 986 Ly Gey 19y oy €20z ‘Aenigay
¥'86 7'86 G'86 '86 Sy LGy 99v 69 £z0z ‘Menuep
(@) dwoy, | (1) dwor, | () duer, | (g,) dmay | (A0 OWLL | (S56@ omiy | (sfeq omiy | (Swqomy |
7S S ZQaN QAN aonuaA([ wonuAd([ wonuala( | uwonwaR( 1e(q
dds 1ddsS CAdN TddN
€702 sebeloAy [enuuy pue A[yjuopy :oduewlousd J93sebig :¢ o|qel €702




2LE'ETTS 0Tz €87C740¢C €L°8€E 97°T8Y8E LEPOT [9T°6E8T0T 59T 89557 1 896
|eloL a8esany {e10L 98esany il 98es9ny 1eloL adesany { [e10l | [ezoL 1npoud passiemap Apnis 1oid €707
98T7$ 85t LBTET 'y 12°8CT S0'Z8 69°6LET 80°€ 1€68 6C uiwaddad €202/TT/6 (p1oly peodjies *8T
4SNG) 8 814 ButuueiA
60€°0TS S6°T S0°091 098¢ L0°S9TE 60°00T £€9°L0T8 8v'T ¢9°'e0T| T8 uusddad €2/S/0T 01 £2/02/60 (pray peoJjles LT
4SNE) g peid Butuueln
-auaay ARMIIN N
650°7TS S6'T 6T°L8T 95°'8¢ Y6 T0LE 00T 0096 8Y'C 9T'8ET| 96 | ssei8sAy |enuuy €2/02/6 03 €2/0€/8 pla14 puag|9t
%8347 HOIWIOIN
0ZT9TS 96'T 80S¢C £9°8¢ SS6veY £LT°00T ET°SEBTT 6T CY'8TE | BCT | ssesBoAy |enuuy €Z/01/8 03 £T/T/8 v PRH|IST
[ItH 20y Sutuuel “d
8TSETS SET €5 TTZ 89 €T E8TY £5°07T 6°L¥80T 66T |TT'69Z| 06 | ssesSoAy |enuuy €C/TE/L OV €C/¥T/L TT plald4 ssoug f|vT
£CT'8S S8'T 85T 659¢ I8°L8YT £1°s6 ' 15¥9 S€'T SO0°09T| 89 sseidaAy |enuuy €Z/LT/L O} ET/BT/L] piaid uosel ssou0 [IET
66€TTS v1'C LLLT YETY 6T VISE 64°60T 86°CIT6 LT 80°9¢¢| €8 ssei8dAy |enuuy €C/81/L 03 €2/TT/L pH|CT
Y3inos € pisl4 sso4n °f
¥S8ES €6'T 8'6S ST°8€ 85°78TT 76'86 99°990¢ SY'C 80'9L 1€ sses8aAy [enuuy €T/TT/L 0V €T/TT/L pRH|TT
Y1nos 7 p|ald $soo r
S66'7S PEC L8°9% YE9Y £8°976 LT0TT SHEOrT 86°C £9°6S (e14 ssea89Ay €z/ot/LoveT/L/L) 9-¢-T uejsujdory "1|0T
[elUB IR
Y6T'ES £6'T 79'69 vT'8€ 6L'9LET LT°66 LT0LSE Sv'T L5788 9¢€ ainised/Aey €7/€T1/9 03 €2/21/9 G asnoy ‘o|6
YO UIBISIM
01S$ 16T 16°CC 9L'LE LOESY 1626 6'vLTT ErT  |ST6T | TT anised/Aey €2/¥1/9 01 €T/€T/9 ¥ asnoy ‘9|8
YO UIBISIM
206'T$ S6°T 6T'EE T19'8¢ SE°999 <1001 Y0 T0LT 8T €Ty LT ainised/Aey €Z/91/9 03 £2/ST/9 gasnoy olL
YO WIBISaM
68LS S6'T 99°¢T 85°8¢ S0°0LT ¥0°00T £00L 8V'T LELT L ainised/Aey €7/ST/9 01 €2/¥1/9 zasnoy 'ol9
YO UIBISOM
168°C$ 00'¢C £0°0S 19'6€ YZ°066 7LT0T 88°£95¢C SS°C TL°€9 14 ainjsed/Aey €2/22/9 01 £2/0T/9 1 asnoy "o|s
HO ULBISOM
197°8$ STC 8'8CT STy TTLYST 60011 H1°5099 €LT 98°€9T| 09 ainysed/Aey €7/9/L 0} €2/67/9 T uouQ "Mmiv
YO UIB1SIM
£€6£6$ 96T ET°EST 78'8¢ 87'8T0¢E 89°007 €6°CS8L 0S'C 8v6T | 8L ainysed/Aey €7/87/9 03 €2/22/9 oo wed "gle
O ulBisapy
SOYLS 8T SP9TT 00°Ly £8°C0¢€C L8171 89°TL6S w0e ST8VT| 6 ainised/Aey €2/6/9 03 £2/9/9 T we3 gl¢
HO uI31SIM
Y9v'8S [4°4 6ETET £6°St Z1°819¢ IT61T 876849 S6°C EV'BIT| LS ainised/Aey €2/L/9 0} €2/0¢/S Jayoug wely glt
YO UIBISOM




‘dio9) yoseasay uosjiaN Ag pezAieuy

Bp | Bu

192 182 G662 €82 ez lord 8v2 2002 Bxi/B ouz
99°0 ¥9°0 18°0 290 650 00 06°0 2002 By/Buw SN
€L 81C A 178 €71 26°L v8v> 1002 Bxy/Bw wnjusjeg
¥6'e oy oY 9¢ z8'¢ 9Y 66°¢ 2002 Byy/Bw [OMOIN
1254 88l SLL g8l A4 Z8C €L L7002 Byy/Bw wnuapgAlop
2070 G00 600 zio €00 80°0 90°0 Lsve Byy/Bw Ainosepy
9g'y 4 Ly ee eLY ey 09y 2002 Byy/Bw pes
V2L $'99 6L 47 G99 $'S. 0'9L 2002 BB Jaddop
v'6 8L €8 €8 g8 Z8'6 8¢l 2700z Byy/Bw wniwolyd
240 8€°0 8’0 0v'0 L0 €70 $6°0 1002 Bxy/Bw wniwpeo
8Ll 7 oLl 191 09'L €1 8p> 27002 Byy/Bw olussly
96¢ 14 $9¢ 96¢ vy (R 44 8zy 1002 By/Bw WinISsejod
0gLLL L59¢1L L8611 zeeel) 96191 0L¥ZL 0682 £69¢ Boy/Bw snioydsoyd
90°6 012 o'z 6y G66°0 8L'6 89°Gl Lzse Byy/Buw usBo.IN SjelIN
Zrle 0228 0zz8 0618 218 G816 6968 Jczos |y0ozolL [s9se Joese |yvis  fvses g €HN-00G¥ Bxy/Buw usBolN eluowwy
6VLLS 22956 ovesY 11665 06909 #9009 86119 49-N-005+ Byy/Bw NML
97’8 898 S8 96°L 0Z'8 508 £5°8 g+H00SY sjun pis Hd
CH AN AV L0L §zL  |1Le 899 |90L JLG. fesL feer feve Loz 1L % uojoNpPaY SIIeION
S061S1 |.LySyL  (2886YVL  |209LS) 189SESL  1€22SG1 0SLLGL {oveerl |1066¥L FL250GL {rerisl [eovest §zsovst 3052 Bxy/Bu SPIOS 3[iejoA
6.y9Zz Jo0lLie  |e6S6le  (8/8/zc¢ |Sv.8z¢  |Sz9lee |L.6.2Z |L/v0TZ |60L9ze feeTzez fsec0ez |1Loz0ee fvvesee ga0v5e Bx/Bw SPIOS [BJ0L




"%09 PUB %0 JO SMOj} pasy Ji|ds BASIYOE 0} SIa}aLU MOJ) PUB SBAJBA DjBLIOINE

sizysabiqg Atewid ay) o psy pue eBpnjs Aewid ol papusiq siem suojjeb 8y “suojieB £Zz'G9zZ JO JUNOWE 3U} Uj [anyolg [enuanbag Wody [anJolq paAisoal 49dATIM 310N

SINIM UoBH 90inog

LNO SNOTIVD

NI SNOTIVO

0001 IVLOL 40 % 80 665 Loy TVLOL 40 %
026'160'.¢ 0ZS'160'2¢ 060'991'GE £22's9e £09'8¥0'LC 00°/8%'ZLL'YL IY1LOL
096'060'E 096'060'E 805'0£6'C zoL'zz 0S0'¥S.'L 1SP'9/1°L ONY
§00'69¢'E 500'69¢'e 9¥9'/66'e 2e0'se L6¥'6rL'T GGL'gov'L XY
865'6LL'2 86G'6LL'Z 609'G¥5'Z 000°0L GOG'/LG L 0/1'600'L NIN
€00'050'c £00'050'¢ 1G6'256'2 900°'0L c16'9z/'L 8eP'9zZ’ L €207 ‘lequaosQg
£€20'c66'2 £20'c66'2 861'699'2 0000} GoG'/LG L £€9'161°L £20¢ '18quianoN
9/8'2¥8'C 9/8'2¥8'2 221'70L°C 686'6C 120'7€9'L 0GL'€20'L £20¢ 1990100
282'99Z'c 28z'99z'e 129'€/9'C glo'se G/0'CL9’L 96G090°L €202 Jequiaideg
86G'61.'C 86G'6L.'C 129'¢18'e S00'se 195°269'L 990'9LL'L £202 1snbny
LG'89e'e 1¥5'89¢'e 808°/66'C zeo'se ¥/6'982'L 7£8°0L1'L €20z ‘Ainp
¥Z¥'082'¢ ¥Z¥'082'e LyP'eol's £60'6Z Gl¥'6/8'L 9z0'geZ'L €20¢ ‘aunp
S00'69¢'E S00'69€'E 9¥9'/65'¢e 0L0'sL L6Y'6YL'e GGL'80% L £202 ‘Repy
IEL'1/2'e leL'L/2'e /96'9rL'e #20'0¢ /68'006'L 020'9v2'1L €202 ‘ludy
PSP'EL8'e PSY'EL8'e 609652 ¥¥0'0€ BEY'9EG L 0.1'600'1L £202 ‘Yoley
1/8'690'¢ 1/8'690'¢ 700°188°'2 200'0¢ 8¢8'62.'1L B69L°LGL L €20z ‘Aenigey
90€'LS0'e 90€°Ls0'e 886'951'¢ £v0'02 808'088'L 081'922'L €20z ‘fuenuer

L110 SNOTIVY L0OTVD .UHMMMNOH qmwmmw%mm m%mo MMN%H %%% MMMWH HINOW
TVLOL INAD TVIOL
AANIGINOD TIATEOTT ATHINOIN ATHINOIW
TVLOL
€70 INQ SNSIIA U :doupeq J93S931(] 9 d[qEL €207




00°0 L1'9895°C d&Q85E
SNOL Add dinoi1 SNOL Ad¥d "LN3D T o

000 000 L1798S¢ 68°9¢801 V101
J3d
NAON
00£8 8T /LLE 120
70'90¥ CCOTST d3s
87'9S¢€ 88°'SPST 5nv
0E'TC6 ¢CS66¢€ nr
9T TIL 90°rTCe NAr
6L v ECV6T AVIN
Hdv
HVYIN
434
NV

SNOL Add dINOIT SNOTIVO dINoI SNOL Add "LN3O SNOL 13M IN3O HINOW

paIneH sjonpold spijosolg €20z :Z 9]qeL




zTTesse LL'8¥G'ae ¥6€9°9¢ |ejol
%L6°L6 YA A4 0c'scl LE°CL 00°¢ Ge6'le L0'62L'C £eso’e abelany
%.L0°¥6 8L°¢€C 7' e9l VA 45) GL¢c 0L9LY 208.LL'C clere Xe[pl
%VE 68 L0°'LC 91'¢6 LT°€S 08’L 168'€T 9,°26G°) 96¢¢€C Ulnl
%0.'68 9g'l¢e 91°z6% LT°€S GL'C re'ves 8'Ccol 0v¥6'C laquiedsQg
%09°¢6 L0°LC G9'C6$ GG'eg 60°¢C 168°¢cT$ 8'C6Sl 6656°C 13qUISAON
%10°€6 96°¢c 95°00L$ €189 [AV4 LL0'vT$ L'v091 LG¥8'C 1970320
%L0'v6 8L'¢ec L5°60L$ €€°€9 66°L FAANGTAY 126l oLlze Jaquiidag
%¥< 68 9¢’L¢ VAVRAR €8¢l 98'L 086'92$ L8611 L0cL¢ }snbny
%¢eL’L6 ¥8°L¢ v’ eols Ly'¥6 08’ L8€'L¥$ 1'6G.¢C 6CLEE Ainp
%ES’L6 €e’ee STAVNARS YASR YA 66°L 285'ves 8'8¢9l 96¢¢€¢C sunp
%906 ¢cee y0'6ELS €08 00°C 981'8¢$ 1'G96¢ 66LEe Key
%06°26 0g'ee GLvELS YS'LL ¥0'C €66°,€$ 6°CeSC yeee'e judy
%0.L°L6 L6°¢c gl'gcls /861 L0°¢C 0/9°L¥$ 0'8L.L¢ glLevr'e Y2Ien
%cCL'L6 leee LEYELS €9°/LL ¢0'C 6LLVES 9vlLee /890°¢ Kienige4
%E0°E6 80°¢c 6eerL$ 88°¢C8 1671 696'GE$ 6°,6€C LE€G0°€ Arenuep
ajey aimyden i pee4 uoj pas4 )
Ba eb oS suojjes uoljji

oBnjnusy mB“o .M“ao Aig sad3s0g | uo] fug ted .\mmwm._m_ m.M uwM__ ._hw‘w_vo m:o_“_vmozzon_ .m:_n"__ww vuwu_s_ HUoW

abelany - Klod BAay | sqj Ajod Bay | i 2 d i

uononpoud a8n}iua) €20z 'S 3lgel




Section 6:

Application Site Reports




ELAM-BRICKER

FIELD IDENTIFICATION: D. ELAM Bricker A

OWNER: DAVID ELAM
LOCATION; TOWNSHIP: T9S
START DATE: 5/30/2023
STOP DATE: 6/7/2023
CROP: Western Oregon Hay
TOTAL ACREAGE:

RANGE: R2W  SECTION: 9

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TOTAL WET TONS TO COMPLETE FIELD 735.87
DATE: Field Finished: 6/7/2023
TOTAL WET TONS REMAINING 735.87
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 119.11
PAN (TOTAL POUNDS APPLIED) 6,789.28
PHOSPHORUS (TOTAL POUNDS APPLIED) 2,618.12
POTASSIUM (TOTAL POUNDS APPLIED) 132.39
TOTAL WET TONS APPLIED 730.41
TOTAL DRY TONS APPLIED 168.43
DRY TONS BIOSOLIDS PER ACRE 2.95
WET TONS BIOSOLIDS PER ACRE 12.81
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
| TOTAL SOLIDS (MG/KG)* 23.06
| ORGANIC NITROGEN (MG/KG) 50836
INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807,
| TKN (MG/KG) 60631
| PHOSPHORUS (MG/KG) 7772
{ POTASSIUM (MG/KG) 393
| pH 8.33
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16/
| COPPER (MG/KG) 76




LEAD (MG/KG)

4.5

MERCURY (MG/KG) 0.06
| MOLYBDENUM (MG/KG) 2.33[
NICKEL (MG/KG) 4.2
SELENIUM (MG/KG) .85
‘ SILVER (MG/KG) 0.6/
| ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.A.N.)/.DRY TON 40.31
:sg”t)j SPAN P lbs applied SP K lbs applied SK Field Total S
HREF! H#REF! HREF! HREF! HREF! HREF! HREF!
6,789.28 $0.00 2,618.12 $0.00 132.39 $0.00 HREF!
- $0.00 2,618.12 $0.00 132.39 $0.00 H#REF!
#REF!
farm labor rate 18 diesel July data 323  $/gall
usage rate 4.00 gallons/hr



—

APPLICATION SITE WORKSHEET: 2023
Application Dates: 5/30/23 to 6/7/23

Soil Sample Collected: | 6/7/23 Domestic Well Sample Collected: | No

Site and Application Identification: Elam-Bricker (1_G)
Biosolids Product: Centrifuge Cake

DEQ Nitrogen Application Authorization: 120 Ibs PAN per Acre
Application Rate: 12.91 WT/acre

73S Wet Tons Needed, 730.41 wet tons applied

Acreage: Total of 57 acres

Distance: 20 miles

Route To Field:
East on Lockhaven, South on I-5. Take Kubler Exit turn east. Turn right on Turner Road. Just past

Turner turn left on Witzel Road. Turn left on 70" Ave. There are several ways into field.

Field Input and Recommendations:

200 foot buffer at domestic wells and residences. 50 foot buffer from ditches, roads, and waterways.

Elam-Bricker — = ERg Rl
57 Acres with Buffers Groundwater piezometer here |

[ ]

|
-
Field entrance .

250 [} 260 600 750 1000 1260 ft

he NatlonallMap

HEHHH——] —— ! i——— |
Scale: 1: 8012 WGS 84




D. ELAM 1

FIELD IDENTIFICATION: D. ELAM 1 Field

OWNER: DAVID ELAM
LOCATION; TOWNSHIP: T9S
START DATE: 6/6/23

STOP DATE: 6/9/23

CROP: Western Oregon Hay
TOTAL ACREAGE:

RANGE: R2W  SECTION: 9

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

—

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TOTAL WET TONS TO COMPLETE FIELD 632.59
DATE: Field Finished: 6/9/2023
TOTAL WET TONS REMAINING 632.59
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 121.87
PAN (TOTAL POUNDS APPLIED) 5,971.68
PHOSPHORUS (TOTAL POUNDS APPLIED) 2,302.83
POTASSIUM (TOTAL POUNDS APPLIED) 116.45
TOTAL WET TONS APPLIED 642.45
TOTAL DRY TONS APPLIED 148.15
DRY TONS BIOSOLIDS PER ACRE 3.02
WET TONS BIOSOLIDS PER ACRE 13.11
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
| TOTAL SOLIDS (MG/KG)* 23.06
‘ ORGANIC NITROGEN (MG/KG) 50836
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807|
| TKN (MG/KG) 60631
| PHOSPHORUS (MG/KG) 7772
| POTASSIUM (MG/KG) 393
| pH 8.33
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
‘ CHROMIUM (MG/KG) 165§
| COPPER (MG/KG) 76,
| LEAD (MG/KG) 4.5




| MERCURY (MG/KG)

0.06|

| MOLYBDENUM (MG/KG) 2.33)
| NICKEL (MG/KG) 42
| SELENIUM (MG/KG) 1.85
| SILVER (MG/KG) 0.6
| ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.A.N.).DRY TON 4031




APPLICATION SITE WORKSHEET: 2022
Application Dates: 6/6/23 to 6/9/23

Soil Sample Collected: | 6/7/23 Domestic Well Sample Collected: No

Site and Application Identification: D. Elam 1

Biosolids Product: Centrifuge Cake

DEQ Nitrogen Application Authorization: 120 Ibs PAN per Acre (Western Oregon
Hay/Pasture)

Acreage: 49 Acres, Application Rate: 12.91 WT/acre

Total Wet Tons Required = 632.59 wet tons

Total Applied: 642.45 wet tons

Distance:

20 miles

Route To Field:

East on Lockhaven, Turn right onto I-5 southbound. Turn east onto Highway 22. Take Joseph
Road exit. Turn left onto Aumsville Highway, turn right on Witzel Road, and turn left on Ogle
Road. Field is on the left.

Field Input and Recommendations:

200 foot buffer at domestic wells. 50 ft buffer from ditch along Ogle Road and at pond.
Yellow arrows show location of piezometers to measure/document 48” clearance to
groundwater table.

Elam Fams #1
Acreswith Buffers i




D. Elam - Cook

FIELD IDENTIFICATION: D. ELAM Cook Field(1_A)

OWNER: DAVID ELAM

LOCATION; TOWNSHIP: T9S RANGE: R2ZW  SECTION: 9
START DATE: 6/22/23

STOP DATE: 6/28/23

CROP: Tall fescue grass

TOTAL ACREAGE: 78
DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION
PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 839.15
DATE: Field Finished: 6/28/23
TOTAL WET TONS REMAINING 839.15
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 100.68
PAN (TOTAL POUNDS APPLIED) 7,852.93
PHOSPHORUS (TOTAL POUNDS APPLIED) 3,028.28
POTASSIUM (TOTAL POUNDS APPLIED) 153.13
TOTAL WET TONS APPLIED 844.84
TOTAL DRY TONS APPLIED 194.82
DRY TONS BIOSOLIDS PER ACRE 2.50
WET TONS BIOSOLIDS PER ACRE 10.83
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
TOTAL SOLIDS (MG/KG)* 23.06
ORGANIC NITROGEN (MG/KG) 50836
; INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631
| PHOSPHORUS (MG/KG) iz
| POTASSIUM (MG/KG) 393
' pH 8.33
| ARSENIC (MG/KG) 1.4
CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16
| COPPER (MG/KG) 76




| LEAD (MG/KG)

45
0.06

MERCURY (MG/KG)
MOLYBDENUM (MG/KG) 2.33)|
NICKEL (MG/KG) 42|
| SELENIUM (MG/KG) 1.85
| SILVER (MG/KG) 0.6
| ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.A.N.).DRY TON 4031

or @ $9/acre, labor + diesel would be:

#REF!

#REF!

HREF!

$0.76 perlb
1.11 perlb
0.50 perlb

Field Field Total $
D. Elam 1 7405
Elam-Brick
am-Bricker -
Elam-Cook
9395
Total 25264




APPLICATION SITE WORKSHEET: 2023
Application Dates: 6/22/23 to 6/28/23

Soil Sample Collected: 6/16/23 Domestic Well Sample Collected: No

Site and Application Identification: Elam-Cook Field (1_A)

Biosolids Product: Centrifuge Cake

DEQ Nitrogen Application Authorization: 100 lbs PAN per Acre (Western Oregon Hay/Pasture)
Acreage: Total of 78 Acres, Application Rate is 10.76 WT/Acre

Total Wet Tons Required = 839 wet tons, applied 844.84 wet tons

Route To Field:

East on Lockhaven, right onto I-5 southbound. Take Sunnyside/Turner exit off I-5 and head east on
Delaney Rd. Take right on Turner Rd. (3" St.), then left on Denver St. and right on Marian Rd. Just
after road veers to southeast, take right on Cook Rd. which becomes Duck Flat Rd. Field is at the end
of the road, just over the railroad tracks.

Field Input and Recommendations:
50 foot buffer at roads and ditches. 200 foot buffer at domestic wells and residences.

Elam - Cook Field
100 acres




W. Orton 1

FIELD IDENTIFICATION: W. Orton 1 (1_R)

OWNER: W. Orton

| LOCATION; TOWNSHIP: T8S RANGE: RSW  SECTION: 31 & 32
START DATE: 6/29/23

STOP DATE: 7/6/23
CROP: Western OR Hay
TOTAL ACREAGE:

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98 |

| WET TONS BIOSOLIDS PER ACRE 12.91

TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 110
DRY TONS BIOSOLIDS PER ACRE 2.73 |
WET TONS BIOSOLIDS PER ACRE 11.83 |
TOTAL WET TONS TO COMPLETE FIELD 710.05 |
|DATE: Field Finished: 7/6/23
| TOTAL WET TONS REMAINING 710.05 |

FINAL APPLICATION RATE INFORMATION

FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 110.09
PAN (TOTAL POUNDS APPLIED) 6,605.14 |

| PHOSPHORUS (TOTAL POUNDS APPLIED) 2,547.11 |
| POTASSIUM (TOTAL POUNDS APPLIED) 128.80 |
TOTAL WET TONS APPLIED 710.60 |
TOTAL DRY TONS APPLIED 163.86 |
DRY TONS BIOSOLIDS PER ACRE 2.73 |
WET TONS BIOSOLIDS PER ACRE 11.84 |

BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data

| TOTAL SOLIDS (MG/KG)* 23.06
ORGANIC NITROGEN (MG/KG) 50836
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
TKN (MG/KG) 60631!1
' PHOSPHORUS (MG/KG) 777213!
| POTASSIUM (MG/KG) 393
| pH 833
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
CHROMIUM (MG/KG) 16?’
COPPER (MG/KG) 76|
| LEAD (MG/KG) 4.5




| MERCURY (MG/KG)

| MOLYBDENUM (MG/KG)
| NICKEL (MG/KG)

SELENIUM (MG/KQG)

| SILVER (MG/KG)
| ZINC (MG/KG)

0.06/

233

42
1.85!
0.6

258

IST YEAR MINERALIZATION RATE

0.30

LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR

0.50

POUNDS OF ORG N AVAILABLE/DRY TON APPLIED

30.50

POUNDS OF INORG N AVAILABLE/DRY TON APPLIED

9.81

POUNDS OF (P.A.N.)/.DRY TON

40.31



APPLICATION SITE WORKSHEET: 2023
Application Dates: 6/29/23 to 7/6/23

Soil Sample Collected: 6/29/23 Domestic Well Sample Collected: No

Site and Application Identification: W. Orton 1(1_Q) & (1_R)

Biosolids Product: Centrifuge Cake @ Tract (1_R) 60 Acres

DEQ Nitrogen Application Authorization: 100 lbs PAN per Acre. 10.76 Wet Tons/ Acre
Tonnage needed —E-

Acreage: 60 Acres

Distance: 20 miles. “Orton Farms”6765 Talmage Rd”

Route To Field: East on Lockhaven, Turn Right(South) on River Road then River Road turns
into Commercial, Turn right(wes)t on Hwy 22, over bridge. Continue Hwy 22 until Hwy 99
exit. Turn rightt (south) on Hwy 99W (Rickreall/Monmouth Exit). Go 4.8 miles then Turn left
(east) (At Light) onto Hoffman Rd. Turn right on 16" Street which turns into Talmage Road.
The field is on the right. There are several entries into the field. The first is a driveway with a
sign that says “Orton Farms”6765 Talmage Rd, Independence, Or,97351

Field Input and Recommendations:
50 foot buffers at ditches and roads. 200 foot buffer at domestic wells and residences.

|
|
1B
|

Field3 W
34 Actes Bl

* The National Map




G. ROUSE 1

FIELD IDENTIFICATION: G.ROUSE 1(1_I)

OWNER: G. ROUSE
LOCATION: TOWNSHIP: T9S RANGE: R2W  SECTION: 7
START DATE: 6/20/23
|| STOP DATE: 6/22/23
CROP: Western Oregon Hay/Pasture
TOTAL ACREAGE:

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
| DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 268.96
DATE: Field Finished: 6/22/23
| TOTAL WET TONS REMAINING 268.96
| FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 102.72
| PAN (TOTAL POUNDS APPLIED) 2,567.88
| PHOSPHORUS (TOTAL POUNDS APPLIED) 990.24
POTASSIUM (TOTAL POUNDS APPLIED) 50.07
TOTAL WET TONS APPLIED 276.26
| TOTAL DRY TONS APPLIED 63.71
| DRY TONS BIOSOLIDS PER ACRE 2.55
| WET TONS BIOSOLIDS PER ACRE 11.05
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
| TOTAL SOLIDS (MG/KG)* 23.06
ORGANIC NITROGEN (MG/KG) 50836
' INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631/
| PHOSPHORUS (MG/KG) 7772]|
POTASSIUM (MG/KG) 393
| pH 8.33
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16
| COPPER (MG/KG) 76/




| LEAD (MG/KG)

4.5
0.06/

| MERCURY (MG/KG)
| MOLYBDENUM (MG/KG) 2.33)
| NICKEL (MG/KG) 4.2
| SELENIUM (MG/KG) 1.85 ‘
SILVER (MG/KG) 0.6
| ZINC (MG/KG) 258
1ST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
40.31

POUNDS OF (P.A.N.).DRY TON



A~

APPLICATION SITE WORKSHEET: 2023

Application Dates: 6/20/23 to 6/22/23

Soil Sample Collected: | 6/16/23 Domestic Well Sample Collected: No

Site and Application Identification: G. Rouse 1 (1_P)

Biosolids Product: Centrifuge Cake

DEQ Nitrogen Application Authorization: 100 lbs PAN per Acre.
269 Wet Tons needed, 276.26 wet tons applied

Application Rate at 10.76 Wet Tons/ Acre

Acreage: 25 Acres

Distance:

20 miles

Route To Field:

East on Lockhaven, South on I-5 to Sunnyside Turner Exit. East to Enchanted Way. South to
Cloverdale Road. South on Parish Gap, West on Summit Loop. Field is on the left.

Field Input and Recommendations:

50 ft buffer from ditch along Summit Loop. 200 foot buffer at domestic wells.

1000 ft

= The National hap |




G. ROUSE 2

FIELD IDENTIFICATION: G. ROUSE 2 (2_M)

OWNER: G. ROUSE

LOCATION: TOWNSHIP: T9S RANGE: R2W  SECTION: 7
START DATE: 6/14/23

Stop Date: 6/15 -

CROP: Western Oregon Hay/Pasture

TOTAL ACREAGE:

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
| DRY TONS BIOSOLIDS PER ACRE 2.48
' WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 75.31
'DATE: Field Finished 6/15/23
TOTAL WET TONS REMAINING 75.31
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 100.04
PAN (TOTAL POUNDS APPLIED) 700.30
PHOSPHORUS (TOTAL POUNDS APPLIED) 270.05
| POTASSIUM (TOTAL POUNDS APPLIED) 13.66
| TOTAL WET TONS APPLIED 75.34
| TOTAL DRY TONS APPLIED 17.37
' DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
| TOTAL SOLIDS (MG/KG)* 23.06
| ORGANIC NITROGEN (MG/KG) 50836
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631||
PHOSPHORUS (MG/KG) 7772
POTASSIUM (MG/KG) 393
| pH 8.33
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16/
| COPPER (MG/KG) 76/




LEAD (MG/KG)

4.5

MERCURY (MG/KG) 0.06
| MOLYBDENUM (MG/KG) 2.33
| NICKEL (MG/KG) 42
| SELENIUM (MG/KG) 1.85],
| SILVER (MG/KG) 0.6
ZINC (MG/KG) 258
I1ST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
40.31

POUNDS OF (P.A.N.)/.DRY TON




APPLICATION SITE WORKSHEET: 2023
Application Dates 6/14/23 to 6/15/23

Soil Sample Collected: 6/16/23 Domestic Well Sample Collected: No

Site and Application Identification: G. Rouse 2 (2_M)

Biosolids Product: Liquid

DEQ Nitrogen Application Authorization: 100 Ibs PAN per Acre (Western Oregon
Hay/Pasture)10.76 Wet Tons/Acre

Total WTs: 75.31 WTs needed, 75.34 wet tons applied

Acreage: 7 Acres

Distance: 20 miles

Route To Field:

East on Lockhaven, South on [-5 to Sunnyside Turner Exit. East to Enchanted Way. South to
Cloverdale Road. South on Parish Gap, West on Summit Loop. Field is on the left.

Field Input and Recommendations:
Notify Talmadge of application. 50 ft buffer from ditch along Summit Loop. 200 foot buffer

at domestic wells.

Mational hap 255




G. ROUSE 3

FIELD IDENTIFICATION: G.ROUSE 3 (3_1)

OWNER: G. ROUSE
|| LOCATION: TOWNSHIP: T9S
START DATE: 6/15/23
| STOP DATE: 6/16/23
| CROP: Western Oregon Hay/Pasture
|| TOTAL ACREAGE:

RANGE: R2W  SECTION: 7

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

| PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
| DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
| TOTAL WET TONS TO COMPLETE FIELD 182.89
DATE: Field Finished 6/16/23 |
TOTAL WET TONS REMAINING 182.89
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 100.12
| PAN (TOTAL POUNDS APPLIED) 1,702.04
| PHOSPHORUS (TOTAL POUNDS APPLIED) 656.35
| POTASSIUM (TOTAL POUNDS APPLIED) 33.19
| TOTAL WET TONS APPLIED 183.11
| TOTAL DRY TONS APPLIED 4223 |
DRY TONS BIOSOLIDS PER ACRE 2.48
| WET TONS BIOSOLIDS PER ACRE 10.77 |
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
TOTAL SOLIDS (MG/KG)* 23.06
' ORGANIC NITROGEN (MG/KG) 50836
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631
' PHOSPHORUS (MG/KG) 7772
POTASSIUM (MG/KG) 393
pH 8.33
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 048
' CHROMIUM (MG/KG) 16/
COPPER (MG/KG) 76|




| LEAD (MG/KG)

45|

| MERCURY (MG/KG) 0.06/

| MOLYBDENUM (MG/KG) 2.33

| NICKEL (MG/KG) 42|

SELENIUM (MG/KG) 1.85/

| SILVER (MG/KG) 0.6

| ZINC (MG/KG) 258
ST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
4031

POUNDS OF (P.A.N.)/.DRY TON




—

APPLICATION SITE WORKSHEET: 2023
Application Dates: 6/15/23 to 6/16/23

Soil Sample Collected: 6/16/23 Domestic Well Sample Collected:| No

Site and Application Identification: G. Rouse 3 (3_K)

Biosolids Product: Centrifuge Cake

DEQ Nitrogen Application Authorization: 100 lbs PAN per Acre (Western Oregon
Hay/Pasture) Application Rate at 10.76 WT/Acre

Total wet tons to complete field: 182.89 WTs

Total applied: 183.1 wet tons

Acreage: 17 Acres

Distance: 20 miles

Route To Field:

East on Lockhaven, South on I-5 to Sunnyside Turner Exit. East to Enchanted Way. South to
Cloverdale Road. South on Parish Gap, West on Summit Loop. Field is on the left. Up Garth
Rouse Sr.’s driveway behind his home.

Field Input and Recommendations:

200 foot buffer at domestic wells and residences.

AREA The National Mapl




| LOCATION: TOWNSHIP: T9S

G. ROUSE 4

FIELD IDENTIFICATION: G. ROUSE 4 (4_J)

OWNER: G. ROUSE
RANGE: R2W  SECTION: 7

| START DATE: 6/13/23
|| STOP DATE: 6/14/23
|| CROP: Western Oregon Hay/Pasture

TOTAL ACREAGE:

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

| PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98 |
WET TONS BIOSOLIDS PER ACRE 12.91

TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100

| DRY TONS BIOSOLIDS PER ACRE 2.48

| WET TONS BIOSOLIDS PER ACRE 10.76

| TOTAL WET TONS TO COMPLETE FIELD 129.10 |

|IDATE: Field Finished: 6/14/23
TOTAL WET TONS REMAINING 129.10

FINAL APPLICATION RATE INFORMATION

| FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 97.91
PAN (TOTAL POUNDS APPLIED) 1,174.9
PHOSPHORUS (TOTAL POUNDS APPLIED) 453.07

| POTASSIUM (TOTAL POUNDS APPLIED) 2291
TOTAL WET TONS APPLIED 126.40

| TOTAL DRY TONS APPLIED 29.15 |

| DRY TONS BIOSOLIDS PER ACRE 2.43 |

| WET TONS BIOSOLIDS PER ACRE 10.53

BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data

[ TOTAL SOLIDS (MG/KG)* 23.06

| ORGANIC NITROGEN (MG/KG) 50836

| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
TKN (MG/KG) 60631
PHOSPHORUS (MG/KG) 7772

| POTASSIUM (MG/KG) 393

| pH 8.33
ARSENIC (MG/KG) 1.4

| CADMIUM (MG/KG) 0.48

| CHROMIUM (MG/KG) 16

| COPPER (MG/KG) 76/




| LEAD (MG/KG)

|

4.5

| MERCURY (MG/KG) 0.06/

| MOLYBDENUM (MG/KG) 233

| NICKEL (MG/KG) 42|

SELENIUM (MG/KG) 1.85

| SILVER (MG/KG) 0.6

ZINC (MG/KG) 258
1ST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
40.31

POUNDS OF (P.A.N.)/.DRY TON




APPLICATION SITE WORKSHEET: 2023
Application Dates: 6/13/23 to 6/14/23

Soil Sample Collected: | 6/16/23 | Domestic Well Sample Collected: No

Site and Application Identification: G. Rouse 4 (4 _J)

Biosolids Product: Centrifuge Cake

DEQ Nitrogen Application Authorization: 100 Ibs PAN per Acre (Western Oregon
Hay/Pasture) Application Rate: 10.76 Wet Tons/Acre

Total Wet Tons to Complete Field: 129.10 WT, 126.4 wet tons applied

Acreage: 12 Acres

Distance: 20 miles

Route To Field:

East on Lockhaven, South on I-5 to Sunnyside Turner Exit. East to Enchanted Way.
South to Cloverdale Road. South on Parish Gap, West on Summit Loop. Field is on
the left. South on Garth Rouse Sr.’s driveway at the corner, go straight into field.

Field Input and Recommendations:
200 foot buffer at domestic wells.

G Rouse #4 S
13 Acres

“The National Map | 2




G. ROUSE 5

FIELD IDENTIFICATION: G. ROUSE 5 (5_1)

OWNER: G. ROUSE

| LOCATION: TOWNSHIP: T9S RANGE: R2W  SECTION: 7

START DATE: 6/12/23
STOP DATE: 6/13/23

|| CROP: Western Oregon Hay/Pasture
| TOTAL ACREAGE:

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48 |
| WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 248
WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 387.30
DATE: Field Finished: 6/13/23
TOTAL WET TONS REMAINING 387.30
| FINAL APPLICATION RATE INFORMATION
| FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 99.17
| PAN (TOTAL POUNDS APPLIED) 3,570.27
| PHOSPHORUS (TOTAL POUNDS APPLIED) 1,376.79 |
| POTASSIUM (TOTAL POUNDS APPLIED) 69.62
| TOTAL WET TONS APPLIED 384.10
TOTAL DRY TONS APPLIED 88.57 |
| DRY TONS BIOSOLIDS PER ACRE 2.46 |
| WET TONS BIOSOLIDS PER ACRE 10.67 |
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
TOTAL SOLIDS (MG/KG)* 23.06
' ORGANIC NITROGEN (MG/KG) 50836
INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807/
TKN (MG/KG) 60631/
PHOSPHORUS (MG/KG) 7772)|
POTASSIUM (MG/KG) 393?j
' pH 8.33
ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16/
' COPPER (MG/KG) 76|




| LEAD (MG/KG) 4.5

| MERCURY (MG/KG) 0.06

| MOLYBDENUM (MG/KG) 2.33

| NICKEL (MG/KG) 42|

| SELENIUM (MG/KG) 1.85)

| SILVER (MG/KG) 0.6
ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.A.N.).DRY TON 40.31



—

APPLICATION SITE WORKSHEET: 2023
Application Dates: 6/12/23 to 6/13/23

Soil Sample Collected 6/16/23 Domestic Well Sample Collected: No

Site and Application Identification: G. Rouse 5 (5_I)

Biosolids Product: Centrifuge Cake

DEQ Nitrogen Application Authorization: 100lbs PAN per Acre (Western Oregon Hay/Pasture)
Application Rate is 10.76 WT/Acre

Total wet tons to complete field: 387.30 WT, 384.1 wet tons applied

Acreage: 36 Acres

Distance: 20 miles

Route To Field:

East on Lockhaven, South on I-5 to Sunnyside Turner Exit. East to Enchanted Way. South to
Cloverdale Road. South on Parish Gap, West on Summit Loop. Field is on the left. Turn south into
Garth Rouse Jr. driveway for access.

Field Input and Recommendations:

200 foot buffer at domestic wells and residences.

i 50'%

TOP FIELD NO-GO. TOO SLOPEY AND
NOT AUTHORIZED.

@{The National Mapl




T.Klopensien

FIELD IDENTIFICATION: T. Klopensien 1-5-6
OWNER:Ted Klopenstein
LOCATION; TOWNSHIP: T8S RANGE: R2W  SECTION: 21
START DATE: 07/07/23
STOP DATE: 7/10/23
CROP: annual rye grass
TOTAL ACREAGE: 20
DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION
PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TOTAL WET TONS TO COMPLETE FIELD 258.20
DATE: Field Finished:
TOTAL WET TONS REMAINING 258.20
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 120.17
PAN (TOTAL POUNDS APPLIED) 2,403.45
PHOSPHORUS (TOTAL POUNDS APPLIED) 926.83
POTASSIUM (TOTAL POUNDS APPLIED) 46.87
TOTAL WET TONS APPLIED 258.57
TOTAL DRY TONS APPLIED 59.63
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.93
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
| TOTAL SOLIDS (MG/KG)* 23.06
| ORGANIC NITROGEN (MG/KG) 50836
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631
| PHOSPHORUS (MG/KG) 7772
| POTASSIUM (MG/KG) 393
| pH 8.33
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16!
| COPPER (MG/KG) 76|
| LEAD (MG/KG) 4.5)




MERCURY (MG/KG)

0.06]

| MOLYBDENUM (MG/KG) 2.33)
| NICKEL (MG/KG) 4.2
| SELENIUM (MG/KG) 1.85|
| SILVER (MG/KG) 0.6/
| ZINC (MG/KG) 258
I1ST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.A.N.)/.DRY TON 4031




APPLICATION SITE WORKSHEET: 2013
Application Dates: 7/7/23 to 7/10/23

Soi(" “~mple Collected: 7/7/23 Domestic Well Sample Collected: No

Site and Application Identification: T. Klopfenstein 1-5-6 (1_M)

Biosolids Product: Liquid

DEQ Nitrogen Application Authorization: 120 Ibs PAN per Acre (annual rye grass)

Acreage: 20 acres biosolids only, @ 12.91 wt/acre

TOTAL WET TONS TO COMPLETE FIELD: 258.12

Distance:

8 miles

Route To Field:

East on Lockhaven-Hazelgreen. South on 75™. West on Linnette, South on 72", Entry points are on NE corner of the field
and along Killdeer.

Other field is: East on Lockhaven-Hazelgreen. South on 66" Ave. Field entrance on left. Or, Same instructions for the 12
acre field, but keep going on S 72", Right on Juniper St, Right on 66" Ave, field entrance on the right.

Field Input and Recommendations:

50 ft buffer from ditch. 200 foot buffer at dwellings and domestic wells. No hauling on Sundays.

If using farmer’s road, neighbor would like extra caution so filbert branches aren’t damaged and cake doesn’t fling off tires.
3 Tt ; i {EE54 £ Ml e g 1S Tl =) [




Jimmy Gross - J. Gross Field 2 South Field (CENT)

FIELD IDENTIFICATION: J. GROSS 2 C)

' OWNER: Jimmy Gross

LOCATION; TOWNSHIP: T8S RANGE: R2ZW  SECTION: 22
START DATE: 7/11/23

STOP DATE: 7/12/23

CROP: Perennial Ryegrass

TOTAL ACREAGE:

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 333.51
'DATE: Field Finished: 7/12/23 329.92
TOTAL WET TONS REMAINING 3.59
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 98.92
| PAN (TOTAL POUNDS APPLIED) 3,066.66
PHOSPHORUS (TOTAL POUNDS APPLIED) 1,182.58
| POTASSIUM (TOTAL POUNDS APPLIED) 59.80
| TOTAL WET TONS APPLIED 329.92
| TOTAL DRY TONS APPLIED 76.08
| DRY TONS BIOSOLIDS PER ACRE 2.45
| WET TONS BIOSOLIDS PER ACRE 10.64
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
' TOTAL SOLIDS (MG/KG)* 23.06
ORGANIC NITROGEN (MG/KG) 50836
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807,
' TKN (MG/KG) 60631
' PHOSPHORUS (MG/KG) 7772
POTASSIUM (MG/KG) 393
' pH 8.33
ARSENIC (MG/KG) 1.4
' CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16
| COPPER (MG/KG) 76/




LEAD (MG/KG) 4.5
| MERCURY (MG/KG) 0.06!
| MOLYBDENUM (MG/KG) 2.33]|
| NICKEL (MG/KG) 42|
| SELENIUM (MG/KG) 1.85
| SILVER (MG/KG) 0.6/
| ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.AN.)/.DRY TON 7 e e 3



APPLICATION SITE WORKSHEET: 2023

Application Dates: 7/11/23 to 7/12/23

Soil Sample Collected: ~ 7/11/23 Domestic Well Sample Collected: N/A

Farm & Field Number: J. Gross 2 (2_E)

Biosolids Product: centrifuge cake

DEQ Maximum Nitrogen Application Rate: 100 Pounds per Acre
Perennial Rye Grass

Acreage: 31

Total wet tons to complete field: 333 wet tons

Distance to Field:

23 miles

Route To Field:

East on Lockhaven, South on I-5 to Exit 242 (Talbot Rd.). Follow loop around to the stop sign. Turn left
on Talbot Road. Turn right on Jorgenson Road. Go past the Gross Farm Shops, turn left into field, just
opposite a cottonwood tree on right side of the road.

Field Input and Recommendations:
50 ft buffer at roadside ditches.

(LinnWest
Warehouse: Jefferso




Jimmy Gross - J. Gross Field 3 South Field (CENT)

FIELD IDENTIFICATION: J. GROSS 3 C)

OWNER: Jimmy Gross

LOCATION; TOWNSHIP: T8S RANGE: R2ZW  SECTION: 22
START DATE: 7/11/23

STOP DATE: 7/18/23

CROP: Perennial Ryegrass

TOTAL ACREAGE: 83

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 110
DRY TONS BIOSOLIDS PER ACRE 2.73
WET TONS BIOSOLIDS PER ACRE 11.83
TOTAL WET TONS TO COMPLETE FIELD 982.23
DATE: Field Finished: 7/18/23 980.40
TOTAL WET TONS REMAINING 1.83 |
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 109.79
PAN (TOTAL POUNDS APPLIED) 9,112.98
PHOSPHORUS (TOTAL POUNDS APPLIED) 3,514.19
POTASSIUM (TOTAL POUNDS APPLIED) 177.70 |
TOTAL WET TONS APPLIED 980.40
TOTAL DRY TONS APPLIED 226.08 |
| DRY TONS BIOSOLIDS PER ACRE 2.72 |
WET TONS BIOSOLIDS PER ACRE 11.81 |
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
TOTAL SOLIDS (MG/KG)* 23.06
| ORGANIC NITROGEN (MG/KG) 50836
INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
TKN (MG/KG) 60631/
| PHOSPHORUS (MG/KG) 7772||
| POTASSIUM (MG/KG) 393
pH 8.33
ARSENIC (MG/KG) 1.4
CADMIUM (MG/KG) 0.48
CHROMIUM (MG/KG) 16]
COPPER (MG/KG) 76



LEAD (MG/KG) 4.5
MERCURY (MG/KG) 0.06
MOLYBDENUM (MG/KG) 2.33
NICKEL (MG/KG) 42
SELENIUM (MG/KG) 1.85
' SILVER (MG/KG) 0.6
ZINC (MG/KG) 258
1ST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.AN.).DRY TON s o e 4031



APPLICATION SITE WORKSHEET: 2023
Application Dates 7/11/23 to 7/18/23

NA

Soil Sample Collected: 711723 Domestic Well Sample Collected:

Farm & Field Number: J. Gross 3

Biosolids Product: centrifuge cake ;

DEQ Maximum Nitrogen Application Rate: 100 Pounds per Acre/ 10.76 Wet Tons per acre Wet
tons to complete field 651 wet tons (55 acre) & 331 wet tons (28 acre)

Distance to Field: 23 miles

Best Route To Field: East on Lockhaven, South on I-5 to Exit 242 (Talbot Rd.). Follow loop
around to the stop sign. Turn left on Talbot Road. Turn right on Jorgenson Road. Turn into the
Gross Farm Shops, North Field, turn left into field just when entering the Farm Yard. South field,
go to the end of Farm Yard and turn right into field.

Field Input and Recommendations:. Buffers: 200 ft at North West corner (for house). 50 foot
buffer at roadside ditches.

{Linn West =
Varehouse-defferson::

Q




Jimmy Gross - J. Gross Mason Field (Cent)

FIELD IDENTIFICATION: J. GROSS Mason Field

OWNER: Jimmy GROSS

LOCATION: TOWNSHIP: T9S RANGE: R2W  SECTION: 32
START DATE: 7/18/23

STOP DATE: 7/27/23

CROP: Perennial Ryegrass

TOTAL ACREAGE:

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
|| WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 729.63
DATE: Field Finished: 7/27/23
TOTAL WET TONS REMAINING 729.63
FINAL APPLICATION RATE INFORMATION
| FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 95.13
| PAN (TOTAL POUNDS APPLIED) 6,451.40
PHOSPHORUS (TOTAL POUNDS APPLIED) 2,487.82
POTASSIUM (TOTAL POUNDS APPLIED) 125.80
TOTAL WET TONS APPLIED 694.06
TOTAL DRY TONS APPLIED 160.05
|| DRY TONS BIOSOLIDS PER ACRE 2.36
WET TONS BIOSOLIDS PER ACRE 10.23
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
| TOTAL SOLIDS (MG/KG)* 23.06
|| ORGANIC NITROGEN (MG/KG) 50836
|| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631
| PHOSPHORUS (MG/KG) 7772
| POTASSIUM (MG/KG) 393
pH 8.33
ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
CHROMIUM (MG/KG) 16|
| COPPER (MG/KG) 76




LEAD (MG/KG)

4.5

| MERCURY (MG/KG) 0.06
MOLYBDENUM (MG/KG) 2.33J
NICKEL (MG/KG) 42|
SELENIUM (MG/KG) 1.85)]

| SILVER (MG/KG) 0.6

| ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
'POUNDS OF (P.A.N.).DRY TON 4031

Field Acres Labor $ Diesel $ Dry tons PAN,IbS
applied
CENT Gross 2 HREF! HREF! HREF! HREF! HREF!
Gross Mason 68 #DIV/0! $0.00 160.05 6,451.40
Gross 3 0 #DIV/0! $0.00 0.6 ]
Gross 11 0 #DIV/0! $0.00 0.00 -
Total H#REF! H#REF!

land application labor

or price per acre

5.30 acres/hr
9.00 $/acre

farm labor rate



APPLICATION SITE WORKSHEET: 2023

Application Dates: 7/18/23 to 7/27/23
Soil Sample Collected: 7/14/23 Domestic Well Sample Collected:

Farm & Field Number: J. Gross Mason Field

Biosolids Product: Centrifuge Cake

DEQ Maximum Nitrogen Application Rate: 100 Pounds per Acre.
Application Rate = 10.76 WT/acre

Total tonnage on field = 729.7 wet tons

Acreage: 67.82 Acres with setbacks

Distance to Field: 26 miles

East on Lockhaven, South on I-5 (20.0 miles) to Exit 239 (Toward Dever-Conner.). Turn left on Dever-Conner
Rd NE. Continue onto Santiam Bluffs Rd. NE Turn Right onto Mason Rd. In 0.4-mile, field entrance will be on
the left.

Field Input and Recommendations:
50-foot buffer at roadside ditches.
200 feet from wells and residences

Access Point Here x4

: I/ B o7 £ 67.82 acres
Groundwater piezometer pa e with set backs
here ' ' S




Jimmy Gross - J. Gross Field 11 (Cent)

FIELD IDENTIFICATION: J. GROSS 11_C)

OWNER: Jimmy Gross
LOCATION: TOWNSHIP: T9S
START DATE: 7/24/23

|| STOP DATE: 7/31/23
CROP: Perennial Ryegrass
TOTAL ACREAGE:

RANGE: R2ZW  SECTION: 32

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

[ 90

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 120
DRY TONS BIOSOLIDS PER ACRE 2.98
WET TONS BIOSOLIDS PER ACRE 12.91
TOTAL WET TONS TO COMPLETE FIELD 1,161.89
DATE: Field Finished: 7/31/23
| TOTAL WET TONS REMAINING 1,161.89
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 120.53
PAN (TOTAL POUNDS APPLIED) 10,847.9
PHOSPHORUS (TOTAL POUNDS APPLIED) 4,183.23
POTASSIUM (TOTAL POUNDS APPLIED) 211.53
TOTAL WET TONS APPLIED 1,167.05
TOTAL DRY TONS APPLIED 269.12
| DRY TONS BIOSOLIDS PER ACRE 2.99
| WET TONS BIOSOLIDS PER ACRE 12.97
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
TOTAL SOLIDS (MG/KG)* 23.06
ORGANIC NITROGEN (MG/KG) 50836
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631
| PHOSPHORUS (MG/KG) 7772
| POTASSIUM (MG/KG) 393
| pH 8.33
| ARSENIC (MG/KG) 1.4
| CADMIUM (MG/KG) 0.48
| CHROMIUM (MG/KG) 16/
76|

| COPPER (MG/KG)




| LEAD (MG/KG)

4.5

| MERCURY (MG/KG) 0.06/

| MOLYBDENUM (MG/KG) 2.33|

| NICKEL (MG/KG) 42|

| SELENIUM (MG/KG) 1.85]

| SILVER (MG/KG) 0.6

| ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
4031

POUNDS OF (P.A.N.).DRY TON

Field
Field Total $
Gross 2 3854
Gross Mason 8123
Gross 3 11399
Gross 11 13518
Total 36895




APPLICATION SITE WORKSHEET: 2023
Application Dates: 7/24/23 to 7/31/23

Soil Sample Collected: 7/12/23 Domestic Well Sample Collected: NA

Farm & Field Number: J. Gross Field 11 (11_A)

Biosolids Product:, CENT Biosolids

DEQ Maximum Nitrogen Application Rate: Perennial Ryegrass 120 Ibs per acre
Crop: Perennial Ryegrass 95 acres

Acreage: Total 90 acres

Amount to haul @ 12.91 wet tons/acre: 1161.89 wet tons

Distance to Field: 24.3 miles

Route To Field:

Turn right on Windsor Island Road when leaving the Willow Lake Facility. Left on Lockhaven Road.

Continue onto I-5 North bound for 14.8 miles. Take exit 244 towards Jefferson, turn left onto OR-164
and continue for 5.3 miles. Turn left onto E North Ave and continue for 0.2 miles then take a right onto

Cemetery Hill Rd SE after 0.8 miles you will arrive at the entrance of the field.

Field Input and Recommendations:
50 ft buffer roads, roadside ditches. 200 feet from domestic wells and residences.
Post signs on agricultural site, adjacent to cemetery property.

—_—y-

Stage Cake
Here (Away
from House)

Field Entrance




P. Manning Rock Hill Field A (Cent)

FIELD IDENTIFICATION: P.Manning Rock Hill A Field

OWNER:Pat Manning

LOCATION; TOWNSHIP: T4S RANGE: RI3E  SECTION:2

START DATE: 8/1/2023
STOP DATE: 8/10/2023
CROP: Perennial Ryegrass
TOTAL ACREAGE: 128
DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION
PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 1,377.06
DATE: Field Finished:
TOTAL WET TONS REMAINING 1,377.06
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 100.27
PAN (TOTAL POUNDS APPLIED) 12,835.13
PHOSPHORUS (TOTAL POUNDS APPLIED) 4,949.55
POTASSIUM (TOTAL POUNDS APPLIED) 250.28
| TOTAL WET TONS APPLIED 1,380.84
| TOTAL DRY TONS APPLIED 318.42
DRY TONS BIOSOLIDS PER ACRE 2.49
| WET TONS BIOSOLIDS PER ACRE 10.79 |
BIOSOLIDS ANALYSIS INFORMATION
Average of 1/23 through 5/23 centrifuge data
TOTAL SOLIDS (MG/KG)* 23.06
ORGANIC NITROGEN (MG/KG) 50836
INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807
| TKN (MG/KG) 60631
| PHOSPHORUS (MG/KG) 7772
| POTASSIUM (MG/KG) 393
| pH 8.33
| ARSENIC (MG/KG) 1.4
CADMIUM (MG/KG) 0.48
CHROMIUM (MG/KG) 16/
COPPER (MG/KG) 76/




| LEAD (MG/KG)

4.5

MERCURY (MG/KG) 0.06
| MOLYBDENUM (MG/KG) 233
| NICKEL (MG/KG) 42|
| SELENIUM (MG/KG) 1.85
| SILVER (MG/KG) 0.6
| ZINC (MG/KG) 258
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81

POUNDS OF (P.A.N.).DRY TON

el



™,

APPLICATION SITE WORKSHEET: 2023
Application Dates: 8/1/23 to 8/10/23

Soil Sample Collected: | 7/28/23 Domestic Well Sample Collfi o

Site and Application Identification: Manning Rock Hill Field A

Biosolids Product: Centrifuge Cake.

DEQ Nitrogen Application Authorization: 100 Ibs PAN per Acre. Rate — 10.76 Wet Tons/ Acre
128 Acres with setbacks

Wet Tons needed — 1,377 Wet Tons

Distance: 44 miles

Directions To Field:

Turn onto Lockhaven Dr. N.

East on Lockhaven,

South on I-5 for 29 miles to Exit 228 Hwy 34(Lebanon/Corvallls exit.

Turn left onto hwy 34(heading east)

Turn Right at 7-mile rd and continue south for 5 miles.

7-mile rd makes a left-hand turn and then continue straight for 0.5 miles. and then continue straight onto Plain view
Rd. For 2.5 miles.

Turn left onto Sandridge Rd.

The field entrance will be on the right side for the A field.

Field Input and Recommendations:
50-foot buffers at ditches and roads. 200-foot buffer at domestic wells and residences.

Stage Cake
Field A ‘ Here
Entrance

Field A

128
Acres

Rockattiliabr — RoGRIMINDT




McCormick

FIELD IDENTIFICATION: Creek Bend Field

OWNER: Richard McCormick
LOCATION; TOWNSHIP: 13S
START DATE: 8/30/23

STOP DATE: 9/20/23

CROP: fescue

TOTAL ACREAGE:

RANGE: 4W  SECTION: 27 TL 300

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

o]

| PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 248 |
WET TONS BIOSOLIDS PER ACRE 10.76

TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 248
WET TONS BIOSOLIDS PER ACRE 10.76

| TOTAL WET TONS TO COMPLETE FIELD 1,032.80

| TOTAL WET TONS REMAINING (1,022.04)

‘ FINAL APPLICATION RATE INFORMATION

| FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 100.00
PAN (TOTAL POUNDS APPLIED) 9,600.00

| PHOSPHORUS (TOTAL POUNDS APPLIED) 3,701.94

| POTASSIUM (TOTAL POUNDS APPLIED) 187.19

| TOTAL WET TONS APPLIED 1032.78

| TOTAL DRY TONS APPLIED 238.16

| DRY TONS BIOSOLIDS PER ACRE 2.48 |

| WET TONS BIOSOLIDS PER ACRE 10.76

| BIOSOLIDS ANALYSIS INFORMATION l

Average of 1/23 through 5/23 centrifuge data

[ TOTAL SOLIDS (MG/KG)* 23.06

| ORGANIC NITROGEN (MG/KG) 50836

| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 9807

| TKN (MG/KG) ' 60631

| PHOSPHORUS (MG/KG) 7772

| POTASSIUM (MG/KG) 393|

| pH 8.33

| ARSENIC (MG/KG) 1.4

| CADMIUM (MG/KG) 0.48 |

| CHROMIUM (MG/KG) 16|

| COPPER (MG/KG) 76:j

| LEAD (MG/KG) 4.5




MERCURY (MG/KG)

0.06

| MOLYBDENUM (MG/KG) 233
| NICKEL (MG/KG) 42
| SELENIUM (MG/KG) 1.85
SILVER (MG/KG) 0.6
' ZINC (MG/KG) 258
1ST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 9.81
POUNDS OF (P.A.N.).DRY TON 4031

POUNEOTE NIV IO

50.12



APPLICATION SITE WORKSHEET: 2023
Application Dates: August 30 to 09/20/23

Soil Sample Collected: 9/5/23 Domestic Well Sample Collected: o

Site and Application Identification: McCormick Creek Bend Field

Biosolids Product: Centrifuge Cake .

DEQ Nitrogen Application Authorization: 100 lbs PAN per Acre. 10.76 Wet Tons/ Acre
1033 Wet Tons needed Wet Tons

Field A = 78 acres,839 Wet Tons

Field B =14 acres, 150.6 Wet Tons

Field C= 4 acres, 43.04 Wet Tons

Total of all three fields = 96 Acreage with buffers

Distance: 56 miles

Directions To Field:

East on Lockhaven, South on I-5 for (43 miles) to Or-228 in Linn County. Take Exit 216 from I-5 S.
Turn right onto OR-228 and continue straight on American Dr. Just before the entrance to the Paper
Mill, turn right on Creek Bend Dr. Before the railroad tracks, stay right to stay on Creek Bend Dr The
field is on both sides of the road. The entrance to A field and B field are on the North ends of the field.
Entrance to C field is close to McCormick’s farmyard on the West side of the Road.

Field Input and Recommendations:

Creek
Bend
Field A

Railroad
Tracks




McKay

FIELD IDENTIFICATION: Keene-Manning Field B (BNSF railroad field)

OWNER: Mark McKay
LOCATION; TOWNSHIP: 58 RANGE:2W  SECTION: 2W

START DATE: 9/20/23
STOP DATE:

CROP: Annual Ryegrass
TOTAL ACREAGE:

86

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76
TOTAL WET TONS TO COMPLETE FIELD 925.21
DATE Field Finished:
TOTAL WET TONS REMAINING 925.21
FINAL APPLICATION RATE INFORMATION
FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 99.98
PAN (TOTAL POUNDS APPLIED) 8,598.03
PHOSPHORUS (TOTAL POUNDS APPLIED) 3,315.61
POTASSIUM (TOTAL POUNDS APPLIED) 167.66
TOTAL WET TONS APPLIED 925.00
TOTAL DRY TONS APPLIED 213.31
DRY TONS BIOSOLIDS PER ACRE 2.48
WET TONS BIOSOLIDS PER ACRE 10.76

Continued on next page




BIOSOLIDS ANALYSIS INFORMATION

Average of 1/23 through 5/23 centrifuge data

TOTAL SOLIDS (MG/KG)*
ORGANIC NITROGEN (MG/KG)
INORGANIC NITROGEN (NH4+NO3) (MG/KG)
TKN (MG/KG)

PHOSPHORUS (MG/KQG)
POTASSIUM (MG/KG)

pH

ARSENIC (MG/KG)
CADMIUM (MG/KG)
CHROMIUM (MG/KG)
COPPER (MG/KG)

LEAD (MG/KG)

MERCURY (MG/KG)
MOLYBDENUM (MG/KG)
NICKEL (MG/KG)

SELENIUM (MG/KG)

SILVER (MG/KG)

| ZINC (MG/KG)

23.06

50836

9807

60631 |

7772 |

393

8.33

1.4

0.48

16

76

4.5

0.06 |

2.33 |

4.2 |

1.85 |

0.6

258 |

IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY

FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 30.50
POUNDS OF INORG N AVAILABLE/DRY TON

APPLIED 9.81
POUNDS OF (P.A.N.)/.DRY TON 40.31




FIELD IDENTIFICATION: Keene-Manning Field B (BNSF railroad field)

OWNER: Mark McKay
CROP: Annual Ryegrass

TOTAL ACREAGE: 7 25

DEWATERED BIOSOLIDS APPLICATION RATE INFORMATION

PERMITTED APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 3.61
WET TONS BIOSOLIDS PER ACRE 5.52
TARGET APPLICATION RATE (PAN POUNDS PER ACRE) 100
DRY TONS BIOSOLIDS PER ACRE 3.61
WET TONS BIOSOLIDS PER ACRE 5.52
TOTAL WET TONS TO COMPLETE FIELD 138.02
DATE Field Finished:
TOTAL WET TONS REMAINING 138.02

FINAL APPLICATION RATE INFORMATION

FINAL APPLICATION RATE (PAN POUNDS PER ACRE) 99.04
PAN (TOTAL POUNDS APPLIED) 2,476.04
PHOSPHORUS (TOTAL POUNDS APPLIED) 128.21
POTASSIUM (TOTAL POUNDS APPLIED) 132.87
TOTAL WET TONS APPLIED 136.70
TOTAL DRY TONS APPLIED 89.31
DRY TONS BIOSOLIDS PER ACRE 3.57
WET TONS BIOSOLIDS PER ACRE 547

BIOSOLIDS ANALYSIS INFORMATION

After Windrow Pilot Study

| TOTAL SOLIDS (MG/KG)* 65.33
| ORGANIC NITROGEN (MG/KG) 37148
| INORGANIC NITROGEN (NH4+NO3) (MG/KG) 5437
| TKN (MG/KG) 45000
| PHOSPHORUS (MG/KG) 718
| POTASSIUM (MG/KG) 744
| pH 7.10
IST YEAR MINERALIZATION RATE 0.30
LIQUID INORGANIC NITROGEN AVAILABILITY FACTOR 0.50
POUNDS OF ORG N AVAILABLE/DRY TON APPLIED 22.29
POUNDS OF INORG N AVAILABLE/DRY TON APPLIED 5.44
POUNDS OF (P.A.N.)/.DRY TON 27.73




APPLICATION SITE WORKSHEET: 2023
09/20 to 10/5/23

Soil Sample Collected: 9/15/23 Domestic Well Sample Collected: No

Site and Application Identification: McKay Keene-Manning Field AKA BNSF field
Biosolids Products: Centrifuge Cake and dried Centrifuge Cake (pilot study)

DEQ Nitrogen Application Authorization: 100 Ibs PAN per Acre.

Acreage: 8.06 acres + 102.7 acres (note: BNSF field is the ~110 acres on the right of the map)
Centrifuge cake: 10.76 Wet Tons/ Acre (882 wet tons over 82 acres)

Dried centrifuge cake: 4.69 wet tons/acre (136.7 wet tons total over 29 acres)

Distance: 10 miles

Directions To Field:

Turn Right onto Windsor Island Rd. N

Turn Left onto Lockhaven Dr N

Turn Left onto River RD NE

Turn Right onto Keene Rd NE

Turn left onto Manning Rd NE, field entrances on Right.

Field Input and Recommendations:
50-foot buffers at ditches and roads. 200-foot buffer at domestic wells and residences.

Wm Construction'llic
7=




Section 7: Updated Biosolids Spill Plan




SALEM’S BIOSOLIDS SPILL PLAN

City of Salem
Willow Lake Water Pollution Control Facility
5915 Windsor Island Road North
Salem OR 97302

CITY OF SALEM
BIOSOLIDS TRANSPORT
SPILL RESPONSE
PLAN

BIOGRO™ PROGRAM
Biosolids to Land Application

Revised January 2024



CONTENTS

General Information
Phone Numbers
Definition of Materials
BIOGRO™ Staffing
BIOGRO™ [ oading and Refueling Station
BIOGRO™ Transport Equipment

Route Description
North Bound Sites
South Bound Sites
East Bound Sites

Identification of Sensitive Areas
Proximity to Natural Hazard Areas

Spill Notification System:
Driver Response
Willow Lake Water Pollution Control Facility Response

Dispatch Response

Biosolids Fact Sheet
Hazard Communication
Handling and Personal Protective Equipment

Location, Type and Availability of Clean-up Resources
Equipment
Materials
Personnel

Contracted Transport Companies Spill Response Plan(s)




BIOSOLIDS TRANSPORT SPILL RESPONSE PLAN
INFORMATION SHEET
(It is only necessary to dial the last four digits of a number within the city phone system.)

1. Facility Name: Willow Lake Water Pollution Control Facility
Facility Ownership: City of Salem, Oregon (Municipality)
Address: 5915 Windsor Island Road North

Salem, OR 97303

2. Facility Contacts: Jue Zhao 503-588-6380
Wastewater Division Manager
Patrick Kavan 503-588-6380
Biosolids Supervisor

3. Public Works Dispatch: 503-588-6333

503-588-6063

4. Environmental Services:  Nitin Joshi 503-588-6647
Environmental Compliance Manager

5. City Shops: 503-588-6327

6. Risk Management: Michelle Teed 503-589-2086
Risk Manager

7. Oregon Department of Environmental Quality (ODEQ): 1-800-542-4011
Local Address: 4026 Fairview Industrial Dr. SE
Salem, OR 97302

8. ODEQ Contact: Steve McMillan 1-541-686-7799
Land Application Specialist & Water Quality Compliance




GENERAL INFORMATION

Definition of Material
Biosolids are processed organic residual solids from domestic wastewater treatment,

containing nitrogen, phosphorus, potassium, trace metals, and some pathogenic
(disease-causing) organisms. Willow Lake Water Pollution Control Facility
(WLWPCF) biosolids have undergone several processes to significantly reduce
pathogens and reduce volatile solids to the extent that they do not attract vectors.

Biosolids being transported are typically 2 to 3 percent total solids for liquids and 16 to
26 percent total solids for cake. The solids in both liquid and cake material contains 10
percent volatile solids and have a pH between 7 and 8.3.

BIOGRO™ Staffing and Equipment

The City of Salem utilizes plant staff and equipment for local hauling of cake and solids
during the months of May through October. During these months, BIOGRO™ staffing
consists of two full time positions and a Biosolids Supervisor. Plant operators with
proper training and license requirements occasionally assist with local transport during
the summer months. Work hours are from 0600 to 1430 hours, Monday through Friday,
with occasional overtime during the height of canning season in August and September.

Typically, from mid-October through early June when local application is not possible
due to wet field conditions, cake product is stored on site in approved storage areas at
Willow Lake Water Pollution Control Facility.

BIOGRO™ ]0ading and Re-fueling Locations

All BIOGRO™ tankers and trailers are loaded exclusively on site at WLWPCEF. The
North and South Digester Complexes have liquid loading facilities. The centrifuge has
a discharge screw auger which loads directly into the transport trucks. Willow Lake
also has a fuel station and all BIOGRO™ equipment is fueled on site.




BIOGRO™ Transport Equipment

The City of Salem owns and operates the following equipment as part of the

BIOGRO™ Program. Each BIOGRO™ vehicle carries a portfolio containing vehicle

registration, proof of insurance, accident and spill report forms, a Drivers Spill

Notification System Flow Chart and a Biosolids Fact Sheet. Each driver carries a cell
phone, and additionally, each vehicle is capable of radio communication with Willow

Lake Water Pollution Control Facility and City Dispatch and carries emergency

equipment for containment and clean-up of small spills.

LIQUID TRANSPORT EQUIPMENT

capacity

Tractors ID Number Tankers ID Number
11430
Freiehtliner 11104 Beall /Stephens 1517
& 9973 6,000 gallons 11518
11584 each 0370
CAKE TRANSPORT EQUIPMENT
Tractors ID Number Trailer ID Number
Ravens
Semi-End 9703
Freightliner Pump Trailer
11104 Appr oanate'ly 22 wet
11430 tons sen;;—sol%td product
11584 paslly
11502 Trinity
Freichtliner Semi-Belt Trailer 11693
cl& Approximately 26 wet
tons semi-solid product 11588




CAKE TRANSPORT EQUIPMENT

Dump Trucks ID Number Capacity

Freightliner 9983 Approximately 9 wet tons
International 2986 Approximately 9 wet tons
International 4902 Approximately 9 wet tons

BIOGRO™ ROUTE DESCRIPTION

General

Due to the number of application sites, individual route descriptions are impractical to
record in the context of the Biosolids Spill Plan. However, route descriptions for all
application sites are on file in the Biosolids Supervisor’s office at WLWPCF. When
applying to local sites, the worksheet for the current site is posted on the board in the
BIOGRO™ office. Additionally, BIOGRO™ drivers carry a route description when
transporting biosolids to application sites.

Standard Route

Upon leaving WLWPCEF, the route is standard for the first several miles. Most
application sites lie to the north, south, or east of Willow Lake. The following
directions describe the initial route of transport vehicles.

e Turn south from WLWPCF driveway onto Windsor Island Road N.

J Turn east (about two blocks) onto Lockhaven Drive.
Most sites can be reached from the following routes.

A.  NORTHBOUND SITES can be accessed by turning north onto
River Road, Interstate 5, or Highway 99.

B. SOUTHBOUND SITES can be accessed by turning south onto
Interstate 5, or Cordon Road.

C. EASTBOUND SITES can be accessed by continuing east on
‘ Lockhaven Road, which turns into Hazelgreen Road at Highway 99.




IDENTIFICATION OF SENSITIVE AREAS

General
BIOGRO™ liquid and cake products are transported from WLWPCEF to various

application sites within close proximity to the plant. There are no sensitive areas on the
roads described in the Standard Route Description.

IDENTIFICATION OF NATURAL HAZARD AREAS

General
There are no natural hazard areas resulting from inclement weather, along the roads

described in the Standard Route Description. The BIOGRO™ hauling program
typically runs from May 1 through October 31, Monday through Friday from 0600 -
1430 hours.

Individual application site route descriptions include identification of sensitive areas
‘and natural hazard areas. Drivers discuss these areas of concern and carry route
descriptions when transporting to any application site.




BIOSOLIDS SPILL NOTIFICATION SYSTEM

General

The Biosolids Spill Notification System is initiated by the driver using either the cell
phone or radio communication. Ifthe spill can be cleaned up by the driver, he must
contact the Biosolids Supervisor, if available, or as soon as possible afterwards, and
inform him of the spill. He must clean up the spill properly and take all materials back
to the WLWPCF with the vehicle.

If the spill cannot be cleaned up by the driver, he will contact Dispatch requesting
additional equipment and assistance. Dispatch will notify various city departments for
the necessary response personnel and equipment. Additionally, Dispatch will relay
information concerning the spill to the Biosolids Supervisor, or if unavailable, the
Wastewater Treatment Services Manager, or an Operations Shift Supervisor at
WLWPCF. Use the Spill Notification System Flow Chart: Driver Response.

Every spill, regardless of size or location, shall be considered large enough to initiate
the Spill Response Program. A Spill Notification Report Form must be filled out.




If Spill Can Be Contained and Cleaned up by the Driver

J Immediately notify the Biosolids Supervisor. Use the Spill Notification System
Flow Chart: Driver Response.

° Clean up the spill. Biosolids should be thoroughly removed so that no significant
residues remain to be washed into any storm drain or waterway by surface water.
Each BIOGRO™ truck is equipped with a shovel and lime for disinfection.
Biosolids should be scraped from the surface with a flat edged shovel. Lime
should be applied to the spill site for disinfection.

° If the spill is contained on a paved surface, park the truck on the side of the road.
Place reflectors and divert traffic around the spill. Any material remaining on the
pavement should be absorbed into a compatible material such as sand,
diatomaceous earth, or soil.

J If the spill is on the earth’s surface, all contaminated dirt should be collected as
well. All spilled biosolids must be returned to the BIOGRO™ transport vehicle
from which they spilled, or be loaded into another appropriate transport vehicle
and returned to WLWPCF.

J Continue the trip if possible, without additional spillage.

J Complete Spill Notification Report Form after returning to WLWPCF.




If Spill Can Not Be Contained & Cleaned up by The Driver

Immediately notify Dispatch via cell phone or truck radio.
Use the Spill Notification System Flow Chart: Driver Response.

Warn pedestrians and motorists to stay away from the spill area. Direct traffic, if
necessary, until police or fire personnel arrive.

Inform police or fire personnel of the type of material (Biosolids Fact Sheet) that
has been spilled. Request the area to be secured and protected to prevent

property damage and personal injury.

When fire or police personnel can protect area, report back with Biosolids
Supervisor.

Complete Spill Notification Report Form after returning to WLWPCEF.

10




BIOSOLIDS SPILL NOTIFICATION SYSTEM

DRIVER RESPONSE

SPILL OCCURS

Can the spill be properly cleaned up?

L

™

If an accident has occured,
refer to Accident Report Information
located in vechicle

Radio Dispatch

Provide information concerning:

1. Location

2. Request Police/Fire Support

3. Spill clean-up equipment required

]

Direct traffic if necessary
until Police arrive

I

=

If an accident has occured,
refer to Accident Report Information
located in vechicle

Radio WWTP
1. Residuals Manager
2. Operations Shift Supervisor

REPORT
1. Location

[

Clean up the spill

|

'hen police arrive inform them of the material spilled

(Biosolids Fact Sheet)
Request a_ssistance securing area

If driver can continue the transport
without spilling additional biosolids
do so

Complete Spill Report
within 24 hours

Complete Spill Report
upon completion of
transport




BIOSOLIDS SPILL NOTIFICATION SYSTEM

DISPATCH RESPONSE

Driver Radios Dispatch

Dispatch Notifies
nvironmental Services
. Police &Fire

. City Shop

. Risk Management

. WLWPCF

Environmental Police & Firej PW Dispatch dispatches for Risk WLWPCF
City Shop Equipment Management

B WN =

Services
Send Notify
Notify Personnel Hydro-vac Truck Send WLWPCF Manager
DEQ {Sewer Dept) Personnel Residuals Manager
Send
Send Equipment Sweeper
Personnel (Streets & Signs)
Dispatches for
Courtesy call Towing Contractor Front End Loaders
to Marion County PW (Streets & Signs)
in case spill is in their
jurisdiction
Dump Truck
(Streets & Sewers)

Flushers
(Street Clean)




BIOSOLIDS SPILL NOTIFICATION SYSTEM

WLWPCF RESPONSE

| DRIVERRADIOS DISPATCH |

DISPATCH NOTIFIES

WILLOW LAKE WPCF

Willow Lake WPCF Personnel contact
A. Wastewater Treatment Services Manager
B. Residuals Manager

Report to Spill Site:
Wastewater Treatment Services Manager
and/or Residuals Manager

Residuals Manager
completes Spill Report
to DEQ

13




BIOSOLIDS FACT SHEET

DESCRIPTION:

Biosolids are biologically stabilized residuals derived from secondary treatment of domestic wastewater by the City of
Salem’s WLWPCEF .

These residuals have undergone anaerobic digestion, a controlled process recognized by the Environmental Protection
Agency (EPA) and Department of Environmental Quality (DEQ) to make them suitable for transportation and land
application. Digestion processes and Biosolids quality is regularly monitored to assure Federal and State pathogen
reduction {(40) CFR, part 503.13 (b)(3) & OAR 340-50-26 (2)(b)}, vector attraction {40 CFR part 503.13 (b)(1) &
OAR 340-50-26 (2)(c)}, and trace metal pollutants {40 CFR 503.13 (b)(1) & 340-50-026 (2)(a)}levels are within
regulatory standards.

The DEQ and EPA actively promote Biosolids recycling via land application. The City of Salem’s Biosolids are a
recyclable material which improves soil tilth, fertility, and stability.

Information on the City of Salem’s Biosolids is available upon request from WLWPCF at
503-588-6380.

HANDLING AND PPE REQUIREMENTS:

WLWPCEF Biosolids present little threat to hauler or public health and safety. The potential exists for disease-causing
microorganisms to remain in the solids transported from the WLWPCEF to the land application site. The following
Safety Practices shall be observed to minimize exposure:

Wash hands before eating, drinking, or smoking,.

Use waterless disinfectant soap for washing hands when water is not available.

Avoid rubbing eyes, nose and mouth after handling or unloading Biosolids.

Do not eat, drink, or smoke while loading or unloading Biosolids.

Wear gloves during loading and unloading of Biosolids.

Wear protective clothing when there is to be more than causal contact with the Biosolids.

7. When clothing or body parts are exposed to Biosolids, wash skin with soap and water, change clothing
before leaving the area.

8. Clean and disinfect all cuts or scrapes. Keep wounds protected from contamination.

OF B . L0

HAZARDS:

WLWPCF Biosolids are not considered RCRA subtitle C hazardous waste nor are they toxic, biological or radioactive
waste. In the event of a spill, call the City of Salem Dispatch at 503-589-2190, or

WLWPCF at 503-588-6380.

14



BIOSOLIDS SPILL NOTIFICATION REPORT FORM

Date Time Name

Spill Discovered By:  Name

Date Time
Spill Reported To: (Please put the date/time/initials by those titles that apply)
_ Dispatch
Residuals Manager Wastewater Treatment Services Manager
_ Operations Shift Supervisor Risk Management DEQ

Spill Information:

Spill Date Spill Time

Spill Clean-up Date Spill Clean-up Time
Spill Type: Cake Liquid
Amount

Location

Cause

Action(s) Taken

15




LOCATION, TYPE, AND AVAILABILITY OF RESOURCES

General

In the event of a biosolids spill that cannot be cleaned up by the driver, the initial
request for equipment, personnel and materials will be made by the driver through
Dispatch, who will then contact the WLWPCF Manager and Biosolids Supervisor and
forward all necessary information. Various other city departments will be notified as
needed or requested for response equipment and personnel.

Response Equipment

The City of Salem’s equipment is centrally located at the City Shops and includes:
»  Hydro-vac Trucks
®  Sweepers
s Flushers
*  Dump Trucks
= Loaders

Materials
WLWPCF maintains an inventory of bagged lime on site for emergencies.

Personnel
City personnel assisting in clean up and traffic control would include:
®  Environmental Services Personnel
= Risk Management Personnel
¥  Police and Fire
¥ Equipment Operators
* WLWPCF Manager
¥ Residuals Manager

CONTRACTED TRANSPORT COMPANY’S SPILL RESPONSE PLAN(S)
The following contractors have provided Spill Response Plans as part of their contract
requirements. These Plans have been reviewed and are currently filed at WLWPCF.

e Horner Enterprises Sweet Home, Oregon

16




	Section 1-2
	Section 3-4
	Section 5
	Section 6a
	Section 6b
	Section 7

